
MATERIAL MATERIAL DESCRIPTION HSN CODE

0074010 DOWEL PIN 87141090

0086010 CLAMP OUTLET CARB SIDE 87141090

0087256 SCREW CARBURRETOR 73181500

0087280 SCREW THROTTLE STOP 73181500

0087450 HOSE 3x5x300 8714

0098010 SEAL  H.T CORD 85112010

0248010 O RING  ENG SPRKT SPACR 40169320

0258010 SEAL OIL TANK FILLER CAP No.1 40169330

0330028 SPLIT PIN 3.2x25 ZNB 87141090

0330038 SPLIT PIN 2.0x18 ZNB 87141090

0330048 SPLIT PIN 2.0x20 ZNB 73182400

0330308 WAVE SPRING WASHER M5 ZNB 73182200

0330318 WAVE SPRING WASHER M8 ZNB 73182100

0330328 WAVE SPRING WASHER M10 ZNG 73182100

0330408 WAVE SPRING WASHER M6 ZNB 73182200

0331268 HEX BOLT M8X1.25X25 8.8 ZNB 73181500

0331298 BOLT CENTRE STAND 73181500

0331580 SPLIT PIN 87141090

0331708 CRPH SCR M5x12 6.8 ZNB 73181500

0331718 CRPH SCR M5x16 6.8 ZNB 73181500

0331838 HEX SCREW M6X25 4.6 ZNB 73181500

0332038 CRPH SCR M5x45 6.8 ZNB (TSDS-0203) 73181500

0332068 CRPH SCR M6x12 6.8 ZNB 73181500

0332248 REC CSK HD SCR M6x20 6.8 ZNB 73181500

0332275 SCREW - CRPH M6x16 6.8 ZNK 73181500

0332278 CRPH SCR M6x16 6.8 ZNB 73181500

0332408 CRPH SCR M5x20 6.8 ZNB 73181500

0333528 Stud bolt M6 73181500

0334018 HEX NUT M6 8 ZNB 73181600

0334128 NUT  MAGNETO ROTOR 73181600

0334218 HEX NUT M8 SESP1301 ZNB 73181600

0334234 HEX NUT M16 8 P 73181600

0334398 HEX NUT M10 8 ZNB 73181600

0334548 HEX NUT M8 8 ZNB 73181600

0335024 SHIM 17x24x1.0 OILED 87089900

0335508 PUNCHED WASHER 6.0x20.0x1.5 ZNB 73182200

0335516 PUNCHED WASHER 8.5x16.0x1.2 ZNC 73182200

0335528 PUNCHED WASHER 10.5x18x1.6 73181500

0335558 PUNCHED WASHER 5.5x12.0x1.0 ZNB 73182200

0335578 PUNCHED WASHER 6.5x13.0x1.0 ZNB 73182200

0335608 PUNCHED WASHER 6.5x16.0x1.2 ZNB 73182200

0335618 PUNCHED WASHER 6.5x20.0x1.6 ZNB 73182200

0335678 PUNCHED WASHER 12.5x24x3.2 ZNB 73182200

COMPLETE ORIGINAL TVS MOTORCYCLES, SCOOTER AND THREE WHEELER SPARE 
PARTS
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0335698 PUNCHED WASHER 14.5x22x1.6 ZNB 73182200

0335806 LOCK WASHER CL SLV HUB 73182100

0335876 PUNCHED WASHER 6.5x24.0x1.6 ZNC 73182200

0335928 PUNCHED WASHER 6.5x18.0x1.6 ZNB 73182200

0336018 PUNCHED WASHER 8.5x20x2 ZNB 73182200

0336088 PUNCHED WASHER 4.3x9.0x1.0 ZNB 73182200

0339060 BALL BEARING 12x28x8 C3 6001 -

0339480 BALL BEARING 20x42x12 C3 6004 84821030

1202440 HEX SCREW M8X25 8.8 ZNB 73181500

3030500 SPRING  K S PAWL 73202000

3034050 HOOK KICK STARTER SHAFT SPRING 73181500

3041133 CAM GEAR SHIFT 84099191

3044070 KEY  PRM DRN GR 84099191

3087110 GASKET  CARBURETOR FLOAT CHAMBER 84841010

3087210 WASHER  CARBURETOR 73182200

3087300 CAP  CARBURETOR 84099191

3087350 ADJUSTER  CARBURETOR 84099191

3148530 CAP  OIL TANK  FILLER 84099191

3148540 FILTER  OIL TANK INLET 87141090

3249050 GASKET  OIL LEVEL PLUG 68129922

3258610 GSKT OIL TNK FIL CAP N 2 87141090

3259010 GASKET  EXHAUST PIPE 84841090

404263000 SPINDLE 84099191

407113000 SHIM 15x21x0.5 OILED [TSDS0402] 73181500

409047000 NYLON LOCK NUT M6 8 ZNB 73181600

414147000 HOSE CLIP 84099191

420001700 PUNCHED WASHER A6.6 ZNB 73182200

420008700 PUNCHED WASHER A11 ZNB 73182200

420015700 PUNCHED WASHER 12.5x20x1.2 ZNB 73182200

420302700 HEX NUT M5 8 ZNB 73181600

420305700 HEX NUT M6 8 ZNB 73181600

420452700 HEX SCREW M6X12 8.8 ZNB 73181500

420454700 HEX SCREW M8X20 8.8 ZNC 73181500

420462700 HEX SCREW M6X20 8.8 ZNB 73181500

420464700 HEX SCREW M6X16 8.8 ZNB 73181500

420476700 HEX SCREW M6*30- IS: 1364-(PART-2)-A-8.8 73181500

420477700 HEX SCREW M8x16 8.8 ZNB 73181500

420490700 HEX SCREW M5X20 8.8 ZNC 73181500

420515700 RECESSED PAN HEAD SCREW M4x10-6.6-IS:748 73181500

420955700 HEX SCREW M8X40 8.8 ZNB 73181500

420957700 PHILIPS HD SCREW M4X15 73181500

7100310 PACKING 87141090

8200120 CRPH  SCREW M5*12 73181500

8200140 WAVE SPRING WASHER M6 ZNK 73182200

8200300 WASHER 73182200

8200320 CIRCLIP 5.0 IS:3075 TYPE E 73182910

9200160 WASHER A10.3 ZnC 73182200

A054190 CLIP EXHAUST TUBE 87141090

A128730 BUTTON ASSLY FLOOR MAT 87141090

A200190 WAVE SPRING WASHER M12 ZNB 73182200



A200580 DOMED CAP NUT M10 X 1.25 - 6H 73181600

AUT1C100010 3W PARTS CATALOGUE 2S & 4S COMMON 49111020

D046200 LOCK TOOL BOX 87141090

F160490 BULB RC LAMP 12 V 5 W 85392940

F200098 CRPH SCR M5x20 8.8 ZNB 73181500

F326150 FLOAT HINGE PN 84099191

G1020010 CRANKSHAFT COMP NP.049 84831091

G1020049 CON ROD MC NP.049   4 STROKE 3 WHEELER 84831091

G1020050 CRANK PIN 84831091

G1070010 PLATE CLUTCH DRIVE 84099191

G1070020 PLATE CLUTCH DRIVEN 87141090

G1070030 PLATE CLUTCH DRIVE 84099191

G1070180 PLATE  CLUTCH DRIVEN 87141090

G1200210 NEEDLE CAGE CRANKPIN 30X38X18 84824000

G2010110 PISTON DIA 61-STD 2S 84099112

G2010140 Ring Piston Std 2S 84099113

G2010170 EXPANDER RING -2S 84099113

G2010200 PISTON PIN 84099114

G2010210 CIRCLIP PISTON 73182910

G2010440 CYLINDER BLOCK FINISHED 2S 3 WHEELER 84099191

G2010450 GASKET CYL BLOCK 48239030

G2010460 SPARK PLUG -2S(WITH OUT FERRULE) 85111000

G2020010 CRANKSHAFT ASSY -  3 WHEELER 87141090

G2020069 CONNECTING ROD  3 WHEELER 84831091

G2020089 CRANK PIN  3 WHEELER 84831091

G2020099 THRUST WASHER  3 WHEELER 74152100

G2020160 Piston Kit Std 2S 84099114

G2020840 BRACKET - 3W ALL  Models 87089900

G2030230 RESILIENT MOUNTING 40169990

G2040300 CARBURETTOR ASSY PETROL 84099191

G2040730 REED VALVE ASSY 84099191

G2040810 GASKET REED VALVE 48239030

G2041100 ADAPTOR CARBURETTOR PETROL 84099191

G2041380 2S TUBE OUTLET GASOLINE LPG / CNG 84099191

G2041430 PIPE INTAKE COMP PETROL 84099191

G2041540 PIPE INTAKE COMP LPG 84099191

G2041610 CARBURETTOR ASSY LPG 84099191

G2041620 ADAPTOR CARBURETTOR LPG 84099191

G2041630 TUBE OUTLET GASOLINE 84099191

G2041640 GASKET PIPE INTAKE 48239030

G2041680 LPG MIXER BODY 2S 84099191

G2041690 MIXER BODY ASSY CNG 2S(V) 84099191

G2050289 CATALYTIC CONVERTOR 2S LPG & PETROL 87141090

G2051119 Pipe comp, exhaust 84099191

G2051129 "Spacer bush, pipe exhaust" 87089200

G2051240 BODY COMP EXHAUST 84099191

G2051260 GASKET EXHAUST 2 S ALL 84841090

G2060020 STARTER MOTOR ASSY 85114000

G2060040 SWITCH ASSY GEAR POSITION 85365020

G2080010 PROPELLOR SHAFT ASSY 87141090



G2080020 PROPELLER SHAFT 84831099

G2080030 PIN PROPELLOR SHAFT 87141090

G2080040 SLIDER BLOCK 87088000

G2080050 BUFFER ENGINE SIDE PROPELLER SHAFT 87141090

G2080080 MUFF CUP FLANGE (WHEEL SIDE) 87088000

G2080209 BUSH REVERSE DRIVEN 3 WHEELER 84099191

G2080469 RIVET PRIMARY DRIVEN GEAR 84099191

G2080540 LOCK PLATE COMP 84099191

G2080729 Lock Plate 87060031

G2080740 SHAFT COMP FAREMETER DRIVE 87141090

G2081160 GEAR FINAL DRIVE 84834000

G2081180 GEAR FINAL DRIVEN 84834000

G2081200 DIFFERENTIAL HOUSING ASSY 3 WHEELER 84099191

G2081210 SHIM DIFFERENTIAL HOUSING  3 WHEELER 87088000

G2081220 LOCK PIN SATELLITE GEAR 3 WHEELER 84834000

G2081230 PIN SATELLITE GEAR 3 WHEELER 84099191

G2081240 LOCK PLATE DIFFERENTIAL 3 WHEELER 84099191

G2081250 MUFF CUP ENGINE 87088000

G2081400 BEVEL GEAR 3 WHEELER 87089900

G2081410 SATELLITE GEAR 3 WHEELER 87089900

G2081420 HOUSING COMP DIFFERENTIAL  3 WHEELER 84099191

G2081479 BUSH HOUSING DIFFERENTIAL 3 WHEELER 84833000

G2081570 COUNTER SHAFT ASSY 3 WHEELER 84834000

G2081580 SHAFT COUNTER  3 WHEELER 84834000

G2081600 GEAR 3 RD DRIVE    3 WHEELER 87084000

G2081610 GEAR 4TH DRIVE 3 WHEELER 84834000

G2081620 SHAFT DRIVE ASSY 84834000

G2081630 SHAFT DRIVE COMP 84834000

G2081649 SHAFT DRIVE     3 wheeler 84834000

G2081659 WORM FARE METER 87081090

G2081660 GEAR COMP 1ST DRIVEN 84834000

G2081680 GEAR 2ND DRIVEN 84834000

G2081690 GEAR 3RD DRIVEN 84834000

G2081700 GEAR 4TH DRIVEN 84834000

G2081710 GEAR COMP REVERSE DRIVEN 84834000

G2081729 GEAR REVERSE DRIVEN 3 WHEELER 84099191

G2081750 GEAR 1ST DRIVE 84834000

G2081800 DOG DRIVEN 87141090

G2081880 GAUGE OIL LEVEL ENGINE 87141090

G2081920 BELLOW PROPELLOR SHAFT 40169990

G2082110 STOPPER COMP GEARSHIFT 87141090

G2082140 SPRING GEAR SHIFT CAM STOPPER 73202000

G2082190 SHAFT HAND START 84834000

G2082200 GEAR HAND START 87084000

G2082210 RATCHET HAND START 84099191

G2082220 SPRING RATCHET HANDSTART 73202000

G2082230 SPACER HANDSTART 87141090

G2082260 SPRING HANDSTART 73202000

G2082279 SPACER PRIM DRIVEN GEAR 87141090

G2082290 DAMPER HAND START 87141090



G2082300 COVER STARTER MOTOR 84099191

G2082340 ARM STOPPER REVERSE 87141090

G2082350 RETAINER ARM REVERSE 87141090

G2082360 PLATE LOCK ARM SPRING REVERSE 73202000

G2082370 PLATE STOPPER REVERSE 87141090

G2082380 PIN 87141090

G2082390 OIL STRAINER 87141090

G2090060 SILENT BLOCK, TRAILING ARM REAR 87060031

G2090100 SHOCK ABSORBER ASSY REAR 87088000

G2090200 TRAILING ARM ASSY R 87141090

G2090210 TRAILING ARM ASSY LH 87141090

G2090300 TRAILING ARM  RH  REAR 87060031

G2090310 TRAILING ARM LH  REAR 87060031

G2100010 SHOCK ABSORBER ASSY FR 87088000

G2100170 PIVOT PIN FRONT 87060031

G2100190 TRAILING ARM SUB ASSY FRONT 73181500

G2100200 SILENT BLOCK TRAILING ARM FRONT 87060031

G2100210 TRAILING ARM FRONT 87060031

G2110020 MASTER CYLINDER 87083000

G2110060 RESERVOIR ASSY 39239090

G2110120 HOSE BRAKE OIL 40091100

G2110130 CLAMP HOSE RESERVOIR 87060031

G2110190 3 WAY UNION 84099191

G2110210 BACK PLATE L 87083000

G2110220 WHEEL CYLINDER ASSY 87089900

G2110280 BREATHER SCREW 73181190

G2110320 BRAKE SHOE COMP 87083000

G2110330 SPRING BRAKE SHOE RETURN 73202000

G2110350 SPRING SHOE HOLDING 73202000

G2110360 LOCK WASHER BRAKE SHOE 73182100

G2110370 LOCK PLATE 87060031

G2110390 BRAKE DRUM 87083000

G2110420 BANJO BOLT 73181500

G2110430 WASHER BANJO 73182200

G2110440 KIT AXLE COMP REAR 87081090

G2110530 AXLE REAR 87085000

G2110570 AXLE BOLT 73181500

G2110710 AXLE FRONT 73181900

G2110750 LEVER ASSY PARKING BRAKE 87083000

G2110760 "Lever, Hand brake control" 87083000

G2110770 RATCHET PARKING BRAKE 87083000

G2110780 Spring  Head Lamp Adjuster 73202000

G2110790 PULLEY PARKING BRAKE 87083000

G2110910 LEVER PARKING BRAKE 87083000

G2110920 STRUT COMP PARKING BRAKE 87083000

G2110940 PIN PARKING BRAKE 87141090

G2111090 RIM ASSY 87087000

G2111110 Closing ring, Wheel rim 87081090

G2111140 TYRE ( FR & RR ) 3W 4.00 X 8 40114010

G2111150 TUBE FOR TYRE 40139020



G2111170 PLATE, PARKING BRAKE 87083000

G2111180 BACK PLATE RH 87083000

G2111190 PACKING PARKING BRAKE (AA) 40169390

G2111230 PAWL PARKING BRAKE 87083000

G2111290 SPEEDO DRIVE ASSY 87060031

G2111310 DISTANCE PIN FR AXLE 87060031

G2111320 SPEEDO DRIVE COMP 87060031

G2111340 LINER BRAKE SHOE 87083000

G2111460 BACKPLATE COMP FRONT 87083000

G2111500 PACKING BUNDY TUBE 40169390

G2111550 BUNDY TUBE ASSY CENTER 87089900

G2111570 BUNDY TUBE ASSY  REAR 87089900

G2111580 CLIP FLEXIBLE HOSE 73182910

G2111610 PIN MASTER CYLINDER 87060031

G2111720 FLEXIBLE HOSE FRONT 40091100

G2111860 SPRING BRAKE SHOE RETURN TOP 73201011

G2112190 Major Kit - Wheel Cylinder 87083000

G2112200 Minor Kit - Wheel Cylinder Kit 87083000

G2150010 STEERING COLUMN 87089400

G2150030 BEARING RACE INNER TOP 87089400

G2150070 DUST COVER INNER 87141090

G2150080 INNER RACE BOTTOM 87141090

G2150110 BALL RACE ASSY LOWER 84821051

G2150120 CAGE ASSY TOP 87089400

G2150620 OUTER RACE BOTTOM 87141090

G2150630 OUTER RACE TOP 87089400

G2160040 HORN 12V DC 85123010

G2160100 REAR COMBINATION LAMP LH 85122010

G2160200 SWITCH WIPER MOTOR 87141090

G2160220 SWITCH IGNITION & HEADLAMP 85365020

G2160250 BRAKE LIGHT SWITCH 85365020

G2160340 SPRING BRAKE SWITCH 73202000

G2160440 RR UNIT 85364100

G2160450 ELECTRONIC FLASHER UNIT 85122090

G2160460 SEALING RING HEADLAMP(Small Inner Side) 87060031

G2160500 BEADING HEADLAMP(Big Outer Side) 87060031

G2170020 GEAR CABLE ASSY 87141090

G2180080 ENGINE ASSY 2S PETROL KS 84073210

G2180090 SPARK PLUG C7HA 85111000

G2180260 DAMPER ENGINE MTG FRONT 40169390

G2180270 CUP ENGINE MTG DAMPER 84099191

G2180810 COWL COMP BOTTOM AIR COOLING 87089900

G2180820 COWL COMP TOP AIR COOLING 87089900

G2180830 FAN ENGINE COOLING 84099191

G2180850 ENGINE ASSY 2S LPG 84073210

G2180870 ENGINE ASSY 2S CNG 84073210

G2180890 ENGINE ASSY 2S PETROL ES 84073210

G2180910 COVER OILPUMP 40169390

G2200020 CIRCLIP 25x1.2   3 WHEELER 73182910

G2200050 SHIM 21X30x1.8   3 WHEELER 87089900



G2200060 HEX BOLT M10x80 73181500

G2200160 TRAILING ARM BOLT M14X245 73181500

G2200170 HEX BOLT M12x1.75x55 73181500

G2200210 SPRING WASHER M14 73182200

G2200220 HEX NUT M14x2 73181600

G2200250 LOCK NUT M38X1.5 7mm 73181600

G2200310 BALL BEARING 35x62x9   #16007 84821030

G2200320 OILSEAL CRANKSHAFT L 84842000

G2200330 OILSEAL CRANKSHAFT R 40169330

G2200340 OILSEAL DRIVE SHAFT 40169330

G2200350 OILSEAL KICKSTARTER SHAFT 40169330

G2200360 OILSEAL DIFFERENTIAL 40169330

G2200390 NEEDLE CAGE CRANK PIN 25x32x16 3 WHEELER 84824000

G2200430 NEEDLE CAGE PISTON PIN 16X20x20 84824000

G2200440 BALL BEARING 20x42x12 84821030

G2200450 NEEDL ROLLER BRG 35x45x20 84824000

G2200460 CSK SCREW M4x10 73181500

G2200470 HEX NUT M12x1.75 73181600

G2200480 SHIM 25.5x32x1.2  3 WHEELER 87089900

G2200530 SHIM 20X32X1.5 73182200

G2200550 O RING NEUTRAL SWITCH 40169320

G2200570 NEEDLE BEARING (Small) 20x26x12 84824000

G2200590 STUD BOLT CYLINDER 73181500

G2200610 PIN 87082900

G2200660 INTERNAL CIRCLIP 73182910

G2200680 NEEDLE BEARING (Big) 35 x 43 x 24 84824000

G2200690 SHIM SQ SPLINE 25x1.2 3 WHEELER 73181500

G2200760 BALL BEARING 30x62X16 84821030

G2200780 HEX NUT M8 SPL 87141090

G2200810 HEX FL BOLT M10x1.25 SPL 73181500

G2200970 SHIM 28x38x1.0 87089900

G2200980 CIRCLIP 73182910

G2200990 PUNCHED WASHER 18x39x3 73182200

G2201000 SHIM SQ SPLINE DIA23x1.2  3 WHEELER 73181500

G2201030 PIN 87089900

G2201100 NEEDLE CAGE 28X33X13 84824000

G2201110 SHIM 20.5X34X1.3 87089900

G2201130 BALL BEARING 6206 84821030

G2201140 STUD BOLT M8 73181500

G2320010 Piston-61 dia Code-P 84099112

G2320020 Piston-61 dia Code-W 84099112

G2320030 Ring Piston 1st O/S 2S 84099113

G2320040 Ring Piston 2nd O/S 2S 84099113

G2320050 EXPANDER, RING 1st O/S 2S 84099113

G2320060 EXPANDER, RING 2nd O/S 2S 84099113

G2320330 Shock Absorber Front W/O Spring 87088000

G2320340 main spring, frt shock absorber assy 73202000

G2320350 BUMP STOPPER 87141090

G2320370 spacer nut, frt shock absorber assy 87060031

G2320380 retainer washer, frt shock absorber ass 73182200



G2320390 rubber bush frt shock absorber assy 87088000

G2320400 "hex.nut, frt shock absorber assy" 73181600

G2320430 Shock Absorber Rear  W/O Spring 87088000

G2320440 main spring rear shock absorber assy 87081090

G2320460 "special nut, rr shock absorber assy" 73181600

G2320480 sleeve, rear shock absorber assy 87060031

G2320540 Front shock absorber w/o spring 87088000

G2320550 rear shock absorber assy w/o spring 87088000

G2320570 SLIDER BLOCK KIT 84099191

G2320630 guide holder 87060031

G2320640 mixing cap assy 84099191

G2320650 piston valve 84099191

G2320660 Float Pin 84099191

G2320670 Needle valve assy 84099191

G2320680 Jet needle 84099191

G2320690 Main jet 84099191

G2320700 Needle jet 84099191

G2320710 Pilot jet 84099191

G2320730 FLOAT BODY ASSY 84099191

G2320740 SEAL ( FCB O-Ring ) 87060031

G2320750 PISTON VALVE 84099191

G2320770 MIXING CAP ASSY ( Throttle ) 84099191

G2320780 FLOAT ASSY 84099191

G2320790 JET HOLDER 84099191

G2320800 MAIN JET 84099191

G2320810 NEEDLE JET 84099191

G2320820 ADJUSTER ( SRA ) 87060031

G2320830 CAP CHOKE SHAFT 84099191

G2320840 BRACKET LEVER CABLE 87089400

G2320850 SPRING VALVE RETURN 73202000

G2320860 CHOKE SHAFT ASSY 87060031

G2320870 VALVE FIXING SCREW 73181190

G2320880 CHOKE VALVE 84099191

G2320890 SPRING LEVER RETURN 73202000

G2320900 LEVER ASSY 87060031

G2320910 CLIP LEVER ASSY 73182910

G2320920 Tube Inlet Oil Pump 84099191

G2320940 Clip Outlet Oil Pump 4.8mm 84099191

G2320950 Clip Inlet Oil Pump 8.5mm 84099191

G2320960 SPRING THROTTLE 84099199

G3010020 CYLINDER HEAD 87142090

G3030050 CRANKCASE MACHINED LH 2S 84099191

G3030070 CRANKCASE MACHINED RH 2S 84099191

G3030090 COVER DIFFERENTIAL 84099191

G3030110 COVER CRANKCASE R 2S 84099191

G3030140 GASKET CRANKCASE 48239030

G3030150 GASKET COVER DIFFERENTIAL 48239030

G3030160 GASKET COVER CRANKCASE 48239030

G3030250 CRANKCASE SUB ASSY, RH 2S 73182200

G3040010 FLANGE INLET COMP CNG 87089900



G3040020 CARBURETTOR ASSY CNG 84099191

G3050100 EXHAUST COMP CNG 2 S BS II 87089200

G3050119 PIPE COMP WITH CAT 84099191

G3060040 MAGNETO ASSY ES 85112010

G3060050 MAGNETO ASSY HS 85112010

G3060060 COVER TCI 87089900

G3060170 DIGITAL TCI UNIT - CNG 2S 85112090

G3060180 Rotor magneto assy 85112010

G3060190 Stator, magneto assy 85112010

G3060200 Pick up coil / Pulsur coil, magneto ass 85112010

G3060210 Grommet TCI box magneto assy 87089900

G3060220 "Grommet, Crank case magneto assy" 84099191

G3070020 GEAR PRIMARY DRIVEN ASSY 84834000

G3070030 HOUSING CLUTCH 2S 87142090

G3070050 SPACER CLUTCH 84099191

G3070060 HUB CLUTCH 87142090

G3070070 SPRING CLUTCH 73202000

G3070080 DISC CLUTCH RELEASE 87142090

G3070100 PLATE CLUTCH RELEASE 87142090

G3070120 CENTER ASSY CLUTCH - 2S 87141090

G3070179 PLATE PRIMARY DRIVEN GEAR 87089900

G3070189 GEAR PRIMARY DRIVEN 84834000

G3070199 BUSH GEAR PRIMARY DRIVEN 3 WHEELER 84833000

G3070209 SEAT WAVE WASHER 73182200

G3070219 WAVE WASHER GEAR PRIMARY DRIVEN 73182200

G3070220 ROD COMP CLUTCH RELEASE 87141090

G3070240 SPRING CLUTCH CABLE RETURN 73202000

G3070250 BRKT ABUTMENT CLUTCH 87141090

G3070260 PIN CLUTCH RELEASE 84099191

G3070290 WASHER CLUTCH JUDDER 73182200

G3070300 SPRING CLUTCH JUDDER 73202000

G3070310 PLATE CLUTCH DRIVE 84099191

G3080070 INDEX STAR 84839000

G3080170 FORK GEAR SHIFT LOW SPEED(M) 87149990

G3080190 CAM GEAR SHIFT 87149990

G3080200 FORK GEAR SHIFT HIGH SPEED 87149990

G3080210 SHAFT FORK SHIFT LOW SPEED 84834000

G3080220 CAP ENGINE SIDE FAREMETER 87142090

G3080260 GEAR SHIFT SHAFT 87141090

G3080270 SHAFT GEAR SHIFT 84831099

G3080280 SPACER GEAR SHIFT SHAFT 87141090

G3080290 ENGINE PULLEY GEAR SHIFT 87089900

G3080300 PIN GEAR SHIFT 84834000

G3080310 GEAR 2ND DRIVE 3 WHEELER 84834000

G3080320 RETAINER BEARING 73182910

G3080359 RING GEAR ES 84832000

G3080360 OIL PUMP ASSY 84133090

G3080370 GASKET OIL PUMP 48239030

G3080380 BRKT OILPUMP CABLE 87141090

G3080480 TUBE BREATHER 40091100



G3080490 CLAMP WIRING HARNESS 87141090

G3110050 BUNDY TUBE ASSY FRONT 87089900

G3120189 PIN BRAKE PEDAL 87083000

G3120199 PIN MASTER CYLINDER 87060031

G3120200 BRAKE PEDAL COMP 87083000

G3120240 TORSION SPRING BRAKE 73202000

G3120900 STEERING LOCK ASSEMBLY 83012000

G3120970 SPRING HANDLE BAR LOCK 83012000

G3121040 CLAMP BATTERY 40169390

G3121239 BRKT COMP, H/S 87082900

G3130150 SEAT BASE ASSY DRIVER 87060031

G31301500D SEAT BASE DRIVER BLACK PETROL. 87060031

G31301501F SEAT BASE ASSY DRIVER WHITE 87060031

G3130280 CLAMP SEAT MTG 87060031

G3130440 BACKREST ASSY  PASSENGER 87089900

G31304400D BACKREST ASSY  PASSENGER BLACK 87089900

G31304401F BACKREST ASSY  PASSENGER WHITE 87089900

G3130530 BACKREST DRIVER 87089900

G31305300D BACKREST DRIVER BLACK 87089900

G31305301F BACKREST DRIVER WHITE 87089900

G3150250 SPECIAL BOLT M5 73181500

G3150280 DAMPER ASSY 87089400

G3150310 FRICTION PLATE ASSY 87060031

G3150390 ADJUSTOR BOLT DAMPER ASSY 73181500

G3150400 ADJUSTOR SPRING DAMPER ASSY 73202000

G3160130 FUEL WARNING SWITCH 85365020

G3160210 SWITCH ASSY OIL WARNING 85365020

G3160240 BATTERY 12V 32AH 85071000

G3160340 Wiring Harness Front LPG Old 85443000

G3160350 Wiring Harness Rear LPG Old 85443000

G3160470 CAR SAFETY DEVICE 85118000

G3160550 CHANGEOVER SWITCH PETROL / GAS 85365020

G3160560 LEVEL INDICATOR LPG 85118000

G3160610 TELL TALE LAMP CLUSTER  LPG/CNG 85122010

G3160640 RELAY STARTER LPG &CNG 85364100

G3160660 FUSE 10 AMPS 85351010

G3160680 LPG CHOKE SWITCH-SELF RETURN TYPE 84099191

G3160690 GROMMET T PIECE 40169390

G3160700 GROMMET FLOOR 87089900

G3160710 WIRING HARNESS,FRONT- LPG W/O CAR SAFETY 85443000

G3160720 WIRING HARNESS,REAR -LPG W/O CAR SAFETY 85443000

G3160730 Cord set, starter motor (Block) 85443000

G3180150 BACK PLATE COWLING 87089900

G3180229 BRKT, MTG STARTER MOTOR 84099191

G3180230 STOPPER OILSEAL 87141090

G3200030 CIRCLIP 12x1N 73182910

G3200040 WING NUT M8 73181600

G3200050 NEEDLE ROLLER BEARING 18X24X12 84824000

G3200060 O-RING 25x4 40169320

G3200070 NUT CLUTCH M16X1.25 LH 73181600



G3200180 OILSEAL 8x19x5 40169330

G3200190 DUST SEAL 18x27x6 40169330

G3200200 TUBULAR DOWEL 10x12 87141090

G3200210 HEX NUT M8-1.25 TSDS 0304 73181600

G3200220 HEX SCREW M10X1.25X20  3 WHEELER 73181500

G3200240 SHIM 6X12X1 73181900

G3310290 HOLDING TOOL TIGHTEN DRIVE GEAR 82079090

G3310300 PULLER BEARING 87089900

G3310310 PULLER BEARING 87089900

G3310320 PULLER BEARING 87089900

G3310370 PIN 87060031

G3310410 PULLER ASSY MAGNETO 82079090

G3310420 EXTRACTER PISTON PIN 87089900

G3310430 TIGHTENING TOOL CLUTCH NUT 82060090

G3310480 PULLER ASSY NEEDLE BEARING 87089900

G3310500 ASSY TOOL CRANKSHAFT 82060090

G3310510 ASSY TOOL BEARING 82079090

G3310530 AT NEEDLE BEARING 84824000

G3310540 ASSY TOOL OIL SEALS 82060090

G3310550 AT HEAD TUBE RACES 87089900

G3310560 AT SILENT BLOCK PIVOT TUBE 87089900

G3310570 AT LOCK NUT STEERING COLUMN 83012000

G3310580 AT SILENT BLOCK TRAILING ARM 87089900

G3310590 ASSY TOOL CONE BOTTOM 82060090

G3310600 ASSY TOOL OIL SEALS 82060090

G3310640 SPANNER LOCK NUT STEERING 87089090

G3310650 EXTRACTER PIVOT PIN STEERING 87089400

G3310670 FIXTURE ENGINE ASSEMBLY 87089900

G3310680 HOLDER ASSY MAGNETO 82079090

G3310690 HT TOOL DOG DRIVER & MUFF CUP 82079090

G3310710 PRIMARY DRIVEN GEAR 84834000

G3310720 ASSY TOOL OIL SEALS 82060090

G3310740 DIFFERTIAL FIXTURE 87089900

G3320050 Bevel Satellite Gear Kit 84834000

G3320060 CYLINDER BLOCK KIT - 2S 84099191

G3320080 PISTON KIT OVER SIZE 1 84099114

G3320090 PISTON KIT OVER SIZE 2 84099114

G3320120 JET NEEDLE - 3W 2S U93 84099191

G3320140 Piston Valve 84099191

G3320150 Pilot Jet 84099191

G4010040 STUD BOLT CYL HEAD 73181500

G4010050 TENSIONER CAMCHAIN 87089900

G4010060 GUIDE CAMCHAIN 40169990

G4010070 GASKET CYLINDER 48239030

G4010100 CYLINDER HEAD ASSY NP.049 84099191

G4010129 CAMSHAFT MC NP.049-HARD PETROL 84831099

G4010130 CAMSHAFT COMP NP.049 84831099

G4010140 CAM CHAIN 73151290

G4010150 SPROCKET CAMSHAFT 84099191

G4010168 CYLINDER BLOCK PROOF MACHINED CASTING 84099191



G4010170 CYLINDER BLOCK COMP NP.049 4S 84099191

G4010180 CYLINDER HEAD COMP 84099191

G4011180 SPARK PLUG 4S Without Ferrul 85111000

G4011310 SPARK PLUG 4S With Ferrul 85111000

G4011350 GASKET CYL HEAD 84841090

G4011370 VALVE INTAKE 84099111

G4011380 VALVE EXHAUST 84099111

G4011399 SEAT INTAKE VALVE 84099911

G4011409 SEAT EXHAUST VALVE 84099911

G4011420 GASKET CYLINDER 48239030

G4011430 Cylinder block - 4S (Export) 84099191

G4011490 CAMSHAFT COMP 84831099

G4011530 CAMSHAFT COMP EXP 84831099

G4020080 PISTON 62.00 84099112

G4020090 Piston Pin 4S 84099191

G4020100 PISTON RING 2ND 62.00 84099113

G4020110 PISTON ASSY DIA 62.00 84099114

G4020120 PISTON 66.00 84099112

G4020130 PISTON 66.00 84099112

G4020150 PISTON RING TOP 66.00 84099113

G4020160 PISTON RING 2ND 66.00  CHROME PLATED 84099113

G4020170 3 PIECE OIL RING 66.00 84099113

G4020210 3 PIECE OIL RING 6200 84099113

G4030010 CRANKCASE L NP.049 4S 73182200

G4030029 CRANKCASE L CASTING 84099191

G4030030 CRANKCASE R NP.049 4S 73182200

G4030049 CRANKCASE R CASTING 84099191

G4030050 COVER CRANKCASE R 4S 84099191

G4030069 COVER CRANKCASE R CASTING 84099191

G4030070 GASKET CRANK CASE 48239030

G4030080 GASKET COVER CRANK CASE-R 48239030

G4030180 COVER MAGNETO 84099191

G4030260 COVER DIFFERENTIAL MC 84099191

G4040010 CASE AIR CLEANER 87089900

G4040020 COVER AIR CLEANER 87089900

G4040030 AIR CLEANER ASSY 84213100

G4040050 PIPE INTAKE 84099191

G4040070 4S TUBE OUTLET ES 40169990

G4040090 FOAM COMP FILTER, AIR CLEANER 84213100

G4040100 FLAME TRAP COMP 87149100

G4040110 SUPPORT AIR CLEANER 87141090

G4040150 seal air filter 84219900

G4040160 TUBE INLET 40169990

G4040190 FLANGE INLET COMP 87089900

G4040260 DEFELECTOR AIR CLEANER 84213100

G4040280 CARBURETTOR ASSY 4S PETROL 84099192

G4040299 4S  TUBE OUTLET  CNG / LPG 40169990

G4040310 CARBURETTOR 4S LPG 84099191

G4040330 DRAIN PIPE 40091100

G4040340 PIPE INTAKE COMP PETROL 84099191



G4040400 AIR CLEANER ASSY LPG/CNG 84213100

G4040420 AIR CLEANER ASSY LPG/CNG 84213100

G4040440 INSULATOR PAD 84099191

G4040460 GASKET PIPE INTAKE 84841090

G4040510 BRKT AIR FILTER SAI . NP.049 84219900

G4040520 PIPE COMP SAI NP.049 87141090

G4040530 HOSE AIR INLET 40091100

G4040550 HOSE BREATHER PCV 40091100

G4040570 PIPE INTAKE COMP LPG 84099191

G4040580 LPG MIXER BODY 4S 87089900

G4040600 HOSE AIR CUT VALVE NP.049 40091100

G4040610 MIXER BODY ASSY CNG 4S 87089900

G4040620 CARBURATOR LPG/ CNG 84099192

G4040690 TUBE OUTLET . EXP 40169990

G4040740 PIPE INTAKE COMP EXP 84099191

G4040750 HOSE AIR INLET 40091100

G4040760 HOSE AIR OUTLET 40091100

G4040770 HOSE VACUUM 40091100

G4040790 PIPE INTAKE COMP 84099191

G4040800 AIR CLEANER ASSY 84213100

G4040840 TUBE OUTLET COMP . 40169990

G4040850 TUBE INLET 40169990

G4040860 CASE AIR CLEANER COMP . 84213100

G4040900 COVER AIR INLET 87089900

G4040910 SEAL AIR CLEANER 1 84219900

G4040920 CARBURETTOR HP 84099192

G4040930 CARBURETTOR EXP 84099192

G4040950 TUBE OUTLET 1 EXP 84099191

G4040960 CASE AIR CLEANER COMP EXP 84219900

G4040970 COVER AIR CLEANER EXP COMP 84213100

G4040980 FILTER PAPER 84213100

G4040990 SEAL AIR CLEANER EXP 84219900

G4041000 TUBE INLET 1 84099191

G4041010 AIR CLEANER ASSY 1 EXP 84213100

G4041020 ADAPTER WATER COLLECTOR 87141090

G4041030 COVER AIR Inlet EXP (CNG) 87089900

G4041040 WATER COLLECTOR COMP 87141090

G4041070 TUBE OUTLET LPG / CNG 84099191

G4041100 CLAMP TUBE OUTLET 84099191

G4041110 CLAMP PIPE INTAKE 84099191

G4041120 TUBE OUTLET  EXP 84099191

G4041150 PIPE COMP SAI 87141090

G4041160 HOSE AIR OUTLET 40091100

G4041170 HOSE AIR INLET 40091100

G4041180 AIR FILTER ASSY SAI 84213100

G4041190 BOOT SAI FILTER 40169390

G4041200 SEC AIR INJECTION VALVE 84213100

G4041210 HOSE SAI INLET 40091100

G4041220 O-RING 1300  190 40169320

G4041230 SLEEVE AIR INLET 87141090



G4041260 DUST EJECTOR 84213100

G4041300 WATER COLLECTOR COMP 84213100

G4041310 SLEEVE AIR INLET 84213100

G4041320 O-RING 5260  240 84213100

G4041330 TUBE OUTLET CNG 40169990

G4041340 CARBURETTOR CNG 84099192

G4041350 MIXER BODY LPG / CNG 87089900

G4041380 HOSE AIR OUTLET 40091100

G4041390 HOSE SAI INLET 40091100

G4041490 CARBURETTOR PETROL 84099192

G4041520 CARBURETTOR PETROL 1 84099192

G4041540 CLAMP INTAKE PIPE 84099191

G4041650 ADAPTOR SAI PIPE 87141090

G4050010 BODY COMP EXHAUST 87089200

G4050209 CATALYTIC CONVERTER COMP 84099191

G4050259 PIPE COMP, AIR COOLED 87141090

G4050260 4 S MUFFLER COMP, AIR COOLED (DOM) 84099191

G4050319 4S CATALYTIC CONVERTOR 84099191

G4050369 4S CATALYTIC CONVERTOR (DOMESTIC) 87141090

G4050380 GASKET MUFFLER 4S ALL 68129922

G4050390 MUFFLER COMP 4S (EXPORT) 84099191

G4050440 MUFFLER COMP 84099191

G4050459 PIPE EXHAUST COMP -

G4050470 CATALYTIC CONVERTOR 84099191

G4060040 DIGITAL TCI UNIT 4S L/C 85112090

G4060060 FLY WHEEL MAGNETO - 4S 85119000

G4060080 IGNITION COIL ASSY 4S 85113020

G4060130 TCI UNIT PETROL 85112090

G4060170 STARTER MOTOR - NEW 85114000

G4060210 MAGNETO ASSY WITH COVER 4S 85112010

G4060250 IGNITION COIL WITH SUP. CAP 4S 85113020

G4060290 REGULATOR CUM RECTIFIER 3 87141090

G4060310 TCI UNIT EXP 85112090

G4060320 TCI UNIT LPG 4S 85112090

G4060340 MAGNETO ASSY  ES HIGH POWER 85112010

G4060350 MAGNETO ASSY  ES 85112010

G4060430 COVER TCI 87141090

G4070010 CENTER ASSY CLUTCH - 4S 87141090

G4070029 GEAR COMP PRIMARY DRIVEN 87084000

G4070030 GEAR ASSY PRIMARY DRIVEN 84834000

G4070040 HOUSING  CLUTCH 84099191

G4070180 PLATE CLUTCH DRIVE-4S 87141090

G4070200 HOUSING CLUTCH . 2 84099191

G4070230 PIN CLUTCH RELEASE 84099191

G4070240 SPACER CLUTCH 87141090

G4070250 HUB CLUTCH MC 87141090

G4070260 PLATE CLUTCH RELEASE MC 87141090

G4070270 PLATE CLUTCH DRIVE - TYPE A 87141090

G4070280 PLATE CLUTCH DRIVE - TYPE C 87141090

G4070290 PLATE CLUTCH DRIVE JUDDER - TYPE B 87141090



G4070300 SPRING CLUTCH JUDDER 87141090

G4070310 WASHER CLUTCH JUDDER 87141090

G4070320 DISC PRESSURE CLUTCH MC 87141090

G4070330 SPRING CLUTCH 87141090

G4070340 PLATE CLUTCH DRIVEN  4S 87141090

G4070350 CENTER ASSY MANUAL 87141090

G4070500 GEAR ASSY PRIMARY DRIVEN 84834000

G4070570 HOUSING CLUTCH 84099191

G4070710 ROD CLUTCH RELEASE COMP (M) 87141090

G4070720 BRKT CLUTCH CABLE (M) 87141090

G4070730 CABLE ASSY CLUTCH (M) 87089900

G4070740 SPRING CLUTCH CABLE (M) 73202000

G4070750 CLUTCH ACTUATOR ASSY 84099191

G4070870 CAM CLUTCH ACTUATOR 87149400

G4070890 CAP, CLUTCH ACTUATOR 87149400

G4070960 SPRING CONTROL ARM 73201011

G4080010 GEAR PRIMARY DRIVE  2S - 26 TEETH 84834000

G4080020 COVER OIL STRAINER 87142090

G4080100 OILPUMP ASSY 84099191

G4080110 COUNTERSHAFT COMP 84834000

G4080120 COUNTERSHAFT ASSY 84834000

G4080130 SPROCKET, 25T 87141090

G4080140 SPROCKET 71T 84099191

G4080150 ROLLER CHAIN 86 LINK 73151100

G4080160 GEAR PRIMARY DRIVE  4S - 24 TEETH 84834000

G4080200 GUIDE, SLACK SIDE ROLLER CHAIN 84099191

G4080210 GUIDE, TIGHT SIDE ROLLER CHAIN 84099191

G4080220 4s GEAR FINAL DRIVE 87084000

G4080230 GEAR FINAL DRIVEN  4 STROKE 3 WHEELER 84834000

G4080240 CAP OIL FILTER 84099191

G4080250 DIFFERENTIAL ASSY -   4 STROKE 3 WHEELER 84099191

G4080260 FILTER COMP, ENGINE OIL 84212300

G4080290 WASHER PULLEY GEARSHIFT 73182200

G4080300 PIPE BREATHER 40091100

G4080400 GAUGE  OIL LEVEL NP.049 87141090

G4080500 GEAR COMP PRIMARY DRIVEN NP.049 84834000

G4080550 CHAIN GUIDE 87089900

G4080600 SPRING CHAIN TENSIONER 73202000

G4080630 Muff Cup wheel side  Sub Assy(WGN) 87088000

G4080640 GEAR 1ST DRIVE (HGR) 84834000

G4080660 GEAR 1st DRIVEN COMP (HGR) 84834000

G4080670 COUNTER SHAFT ASSY1 84834000

G4080680 DRIVE SHAFT ASSY 87141090

G4080730 STOPPER COMP GEARSHIFT 87141090

G4080740 SPRING GEARSHIFT CAM STOPPER 87141090

G4080760 BKT REVERSE LOCK 83012000

G4080770 CAP OIL STRAINER 84099191

G4080780 GUIDE CABLE 87141090

G4080790 ARRESTOR PLATE 87149100

G4100010 RESERVOIR GREASE TOP 84213100



G4100020 RESERVOIR GREASE BOT 84213100

G4100030 DUST SEAL TOP 40169390

G4100040 INNER RACE TOP Modified 87060031

G4100050 INSERT TOP 87089900

G4100070 GUIDE CABLE 87060031

G4100080 Kit Speedo Cable Guide 87141090

G4100180 SHOCK  ABSORBER FRONT -

G4110030 BRAKE ADJUSTER COMP L (AA) 87141090

G4110040 BRAKE ADJUSTER COMP R (AA) 87141090

G4110050 BACK PLATE COMP L (AA) 87083000

G4110060 Back plate comp R (AA) 87083000

G4110070 BRAKE SHOE SET 87149400

G4110080 BACK PLATE SUB ASSY L (AA) 84099191

G4110090 BACK PLATE SUB ASSY R (AA) 84099191

G4110100 BRAKE RETURN SPRING DRUM TOP (AA) 73202000

G4110110 CLIP (AA) 73182910

G4110120 PIN BRAKE (AA) 87083000

G4110140 BRAKE SHOE (AA) 87083000

G4110150 STRUT RETURN SPRING L (AA) 87060031

G4110160 STRUT RETURN SPRING R (AA) 73201011

G4110170 BACK PLATE SUB ASSY FR (AA) 84099191

G4110180 BACK PLATE FRONT (AA) 84099191

G4110190 MASTER CYL SUB ASSY 87141090

G4110200 CAP RESERVOIR 87083000

G4110210 CAP RESERVOIR ASSY 87083000

G4110220 SEAL CAP 40169330

G4110230 SEAL RESERVOIR 87083000

G4110240 Reservoir Without Cap 84213100

G4110250 RESERVOIR ASSY 87060031

G4110260 MASTER CYL 87083000

G4110270 LEVER PARKING BRAKE (AA) 87083000

G4110280 BRAKE SHOE SET (AA) 87149400

G4110290 RESERVOIR ASSY (Modified) 39239090

G4110300 RESERVOIR 39239090

G4110310 CAP RESERVOIR ASSY (Modified) 39239090

G4110320 TYRE 400  8  EXP SKD 40114010

G4110370 RIDER FOOTREST COMP 87149100

G4110380 RIDER FOOTREST KIT 87141090

G4120310 Brkt Regulator Mounting (V) 87060031

G4120340 BRKT REDUCER CNG MTG COMP 87082900

G4120430 BRKT FENDER 87060031

G4120440 4S CROSS MEMBER ENGINE MTG REAR 87141090

G4120490 LPG CYL STRAP MTG BRACKET (20 Lts) 87060031

G41205803D CHASSIS ASSY LPG 4S RIK BLACK - 20 Ltr 87082900

G41205805G CHASSIS ASSY LPG 4S NF WINE RED - 20 Ltr 87082900

G41205805R CHASSIS ASSY LPG 4S G YELLOW - 20 Ltr 87082900

G41205808L CHASSIS ASSY LPG 4S ECO GREEN - 20 Ltr 87082900

G4120580M CHASSIS ASSY LPG 4S NEP BLUE - 20 Ltr 87082900

G41206803D CHASSIS ASSY PAINTED CNG (33LTR) RIK BLA 87082900

G4120720 BRKT AIR FILTER COMP 84219900



G4120750 BRKT CABIN LAMP 87060031

G4120760 Utility Mtg Brkt Assy 87060031

G4121290 GRILL ASSY 87141090

G4121340 MTG BRACKET MUSIC SYSTEM 87060031

G4121350 MTG BRACKET LOWER 87060031

G41215991P CHASSIS ASSY LPG / CNG COMP PRIMER COATI 87141090

G41215993D CHASSIS ASSY LPG / CNG COMP RIK BLACK 87141090

G41215993F CHASSIS ASSY LPG / CNG COMP WEGO WH 87141090

G41215995G CHASSIS ASSY LPG / CNG COMP NF WINE RED 87141090

G41215995R CHASSIS ASSY LPG / CNG COMP G YELLOW 87141090

G41215998L CHASSIS ASSY LPG / CNG COMP ECO GREEN 87141090

G4121599M CHASSIS ASSY LPG / CNG COMP NEP BLUE 87141090

G41216093D CHASSIS ASSY CNG 33L COMP RIK BLACK 87141090

G41216093F CHASSIS ASSY CNG 33L COMP WEGO WH 87141090

G41216095G CHASSIS ASSY CNG 33L COMP NF WINE RED 87141090

G41216095R CHASSIS ASSY CNG 33L COMP G YELLOW 87141090

G41216098L CHASSIS ASSY CNG 33L COMP ECO GREEN 87141090

G4121609M CHASSIS ASSY CNG 33L COMP NEP BLUE 87141090

G4130040 SEAT BASE DRIVER PET  DLX 87060031

G4130050 SEAT BASE LPG / CNG DLX 87060031

G4140070 INPUT HOSE LPG  4S (DIA 12*19  L 135MM) 40091100

G4140080 RUBBER HOSE VACCUM (DIA 5*10.5  L 395MM) 40091100

G4140090 LPG REDUCER 4S 87089900

G4140100 2ND STAGE CNG REDUCER UP.077 4S 87089900

G4140140 SLEEVE, HOSE VACUUM LPG 4S 40091100

G4140180 FUEL FILLER(V) 87089900

G4140190 MULTIVALVE LPG 4S(V) 87089900

G4140200 STIFFENER PLATE 87141090

G4140270 Hose Filler Valve 15 Ltr(V) 40091100

G4140280 Hose Reducer 15 Ltr(V) 40091100

G4140290 HOSE VACUUM LPG 4S(V) 40091100

G4140330 LPG CYLINDER -20 Ltr 73110010

G4140340 MULTIVALVE LPG 1(V) 87089900

G4140350 VAPOUR BOX 87089900

G4140360 VAPOUR BOX(V) 87089900

G4140370 INPUT HOSE LPG(V) 40091100

G4140380 MIXER BODY COMP(V) 87089900

G4140390 INPUT HOSE CNG 40091100

G4140400 HOSE REDUCER-20 LTR 40091100

G4140410 HOSE FILLER VALVE -20 LTR 40091100

G4140420 Hose Reducer Flexible  -20 Ltr(V) 40091100

G4140430 HOSE REDUCER FILLER VALVE ( V )-20 LTR 40091100

G4140440 CNG CYLINDER ASSY (33LTR) 87089900

G4140470 FLEXIBLE HOSE CNG (33LTR) 40091100

G4140480 HOSE ASSY (33LTR) 40091100

G4140500 CYLINDER VALVE 84099191

G4140530 CYLINDER ASSY CNG (33 ltr) 84099191

G4140560 FLEXIBLE HOSE CNG 40091100

G4140570 INPUT HOSE LPG 40091100

G4140580 FLEXIBLE HOSE CNG EXP 40091100



G4140590 PRESSURE REDUCER LPG BS3 87089900

G4140630 FUEL TANK ASSY 87060031

G4140660 BREATHER ASSY 84099191

G4140670 HOSE TANK TO ROLL OVER VALVE 40169990

G4140680 HOSE ROLL OVER VALVE CANISTER 40169990

G4140690 HOSE CANISTER TO PURGE VALVE 40169990

G4140710 DRAIN HOSE CANISTER 40169990

G4140730 HOSE PURGE VALVE 40169990

G4140740 CANISTER ASSY 87141090

G4140750 BOOT CANISTER 40169390

G4140770 FUEL TANK ASSY BSIV 87141090

G4140800 SEC STAGE CNG REDUCER 87089900

G4140820 INPUT HOSE LPG 40091100

G4140930 SEC STAGE CNG REDUCER 1 87089900

G4140950 PRESSURE REDUCER LPG BS4 87089900

G4141020 FUEL TANK 1 87141090

G4141030 FUEL TANK ASSY 2 87141090

G4150040 SPACER (ALUMINIUM HANDLE BAR) 87141090

G4150050 CLUTCH LEVER 84099191

G4150060 SPACER 40169390

G4150080 TUBE COMP GEAR SHIFT 40139020

G4150170 OUTER RACE TOP Modified 87141090

G4150180 DAMPER HANDLE BAR Modified 87089400

G4150220 TUBE THROTTLE GRIP 40139020

G4150270 CABLE GUIDE LOWER 87060031

G4150410 HANDLE BAR 87141090

G4150420 COVER HANDLE BAR 87141090

G4150470 BEZEL 87141090

G4160010 WIRING HARNESS, FRONT - PETROL ES 85443000

G4160020 WIRING HARNESS, REAR - PETROL ES 85443000

G4160100 WIRING HARNESS, FRONT 4S PETROL 85443000

G4160110 WIRING HARNESS, REAR - 4S PETROL 85443000

G4160130 WIRING HARNESS, FRONT -4S LPG/CNG 85443000

G4160140 WIRING HARNESS, REAR -4S LPG/CNG 85443000

G4160150 FRONT WIRINGHARNES LPG - 4S 87141090

G4160170 OIL PRESSURE SWITCH 85365020

G4160200 4S WIRING HARNESS CNG CYLINDER ASSY. 85443000

G4160250 CONNECTOR MODE SELECTION 87141090

G4160290 FUEL WARNING SWITCH 8 lits 85365020

G4160420 SOLENOID PETROL(V) 87089900

G4160440 Choke Solenoid -LPG Reducer (V) 87089900

G4160530 SOLENOID GAS-20Ltr 87089900

G4160540 FUEL SENDER ASSY LPG-20Lit (Ct.Gauge)(V) 87089900

G4160570 Cord Set TCI Unit 85443000

G4160690 REAR COMB LAMP LH (N) 85122010

G4160700 REAR COMB LAMP RH (N) 85122010

G4160710 Front Indicator Lamp LH. 85122010

G4160720 Front Indicator Lamp RH. 85122010

G4160740 TELL TALE LAMP CLUSTER 85122010

G4160780 WIRING HARNESS, FRONT 85443000



G4160800 CORD SET LAMP 85443000

G4160810 INDICATOR DASH BOARD 85122010

G4160920 CORD SET SWITCH-TPS 85443000

G4160950 SPEEDOMETER ASSY 90292020

G4160960 HEADLAMP ASSY LH -

G4160970 HEADLAMP ASSY RH -

G4160980 WIRING HARNESS 2 FR 85443000

G4160990 WIRING HARNESS 2 RR 85443000

G4161000 CORD SET STARTER RELAY 2 85443000

G4161010 IGNITION LOCK 83012000

G4161020 WIRING HARNESS FR LPG / CNG 85443000

G4161030 WIRING HARNESS RR LPG / CNG 85443000

G4161040 FUEL SENDER ASSY 85118000

G4161050 MP3 PLAYER ASSY 87141090

G4161080 switch cluster 87141090

G4161090 SPEAKER 87141090

G4161120 FUEL GAUGE UNIT 85118000

G4170010 CHOKE CABLE ASSY - 4S 87089900

G4170020 CABLE THROTTLE ASSY WITH TPS 87089900

G4170190 CABLE THROTTLE ASSY W/O TPS 87089900

G4170210 SPEEDO CABLE ASSY (NEW) 84831099

G4170220 CABLE SPEEDO ASSY 87141090

G4180020 ENGINE ASSY 4S PETROL DOMESTIC 84073210

G4180030 COWL COMP BOTTOM AIR COOLING(R) 87089900

G4180040 COWL COMP., TOP AIR COOLING 87089900

G4180050 COWL COMP BACK AIR COOLING(R) 87089900

G4180060 BACK PLATE, AIR COOLOING 87089900

G4180310 PLUG TDC 40169390

G4180320 HOSE RADIATOR INLET 40091100

G4180330 HOSE RADIATOR OUTLET 40091100

G4180350 HOSE THERMOSTAT 40091100

G4180390 HOSE BYPASS 40091100

G4180430 HOSE PUMP OUTLET 40091100

G4180620 ENGINE ASSY 4S LPG 84099191

G4180730 RADIATOR ASSY 84099191

G4180840 ENGINE ASSY 4S CNG 84099191

G4180860 FAN ENGINE COOLING 87089900

G4180870 RESERVOIR COOLANT 84213100

G4180890 ENGINE ASSY 4S LPG (KOLKATTA) 84099191

G4180910 ENGINE ASSY 200  ES 4 SP EXP 1 ASSY 84099191

G4180940 BRKT STARTER MOTOR 87141090

G4181030 AIR SUPPLY VALVE 84099191

G4181170 HOSE BREATHER 40091100

G4181220 Fan - New - N49 87089900

G4181230 COWL BOTTOM 84099191

G4181240 Cowl Lh Assy - N49 - New Air Cooling(HP) 87089900

G4181250 Cowl Rh - New - N49 (HP) 87089900

G4181260 COWL 87141090

G4181270 PIECE COWL 87141090

G4181310 WATER PUMP ASSY 87060031



G4181320 GROMMET TDC MARK 40169390

G4181360 HOUSING THERMOSTAT BOTTOM 84099191

G4181420 COVER THERMOSTAT 87141090

G4181430 RESERVOIR COOLANT ASSY 84213100

G4181440 ENGINE ASSY 200  ES 4 SP  1 84099191

G4181470 ENGINE ASSY 200  ES 4 SP  LPG 1 84099191

G4181480 ENGINE ASSY 200  ES 4 SP  CNG 1 8714

G4181500 ENGINE ASSY 200  ES 4 SP  PETROL 84099191

G4181530 ENGINE ASSY 200  ES 4 SP  LPG 84099191

G4181540 ENGINE ASSY 200  ES 4 SP  CNG 84099191

G4181650 ENGINE ASSY 200  ES 4 SP EXP 2 PETROL 87089900

G4200010 O-RING COVER OIL STRAINER 40169320

G4200020 NEEDLE ROLLER BEARING 18X24X14 84824000

G4200030 CLIP WORM DRIVE DIA76 73182910

G4200040 HOSE CLIP DIA 47X8 40091100

G4200050 HEX FLANGE BOLT M6x122 73181500

G4200070 HEX FLANGE BOLT M8*1*15 73181500

G4200080 OILSEAL GEAR SHIFT SHAFT 40169330

G4200090 OILSEAL 35 23 8 40169330

G4200100 OILSEAL 18 12 4 40169330

G4200120 SLOTTED PAN HEAD TAPPING SCREW - ST(V) 87089900

G4200130 SNAP CLIP 73182910

G4200140 HOSE CLIP 250  120 40091100

G4210060 Sticker, Operating Instruction 4S 87141090

G4210070 Sticker, Rear Auto Petrol 4S 87141090

G4210080 sticker, Rear Auto LPG 4S 87141090

G4210090 Sticker, Rear Auto CNG 4S 87141090

G4210110 TOOL KIT 4S 82060090

G4210160 LOGO FRONT L 87060031

G4210170 LOGO REAR R TOP 87060031

G4210190 TOOL KIT SET - 4S 82060090

G4210300 COMPLIANCE PLATE PET 87060031

G4210320 LOCK STEPHNEY WHEEL 83012000

G4210360 LOCK SET 1 83012000

G4210500 LOCK SET 83012000

G4210510 STICKER COMPLIANCE 87141090

G4210540 LOCK SET 83012000

G42200708L CABIN ASSY LPG/CNG SINGLE MODE- GREEN 87082900

G4220130 BRKT SEAT HOOK 87060031

G4220160 GROMMET RADIATOR 40169390

G4220220 BRKT TOP RADIATOR MTG 87141090

G4220420 STICKER INFO 87141090

G4220430 LOGO TVS FRONT 39199090

G4220440 LOGO TVS REAR 39199090

G42204400B LOGO TVS REAR BLUE 87141090

G42204402C LOGO TVS REAR SIL MET 87141090

G4220540 Utility Box Comp (without Lock) 87149990

G4220550 Utility Box Comp (with Lock) 87149990

G42205603D KIT CANVAS RIK BLACK 87141090

G42205605R KIT CANVAS G YELLOW 87141090



G42205607H KIT CANVAS BR BEIGE 87141090

G4220570 COVER BOT FLOOR 87149990

G4220580 DELUXE STICKER - LH 87141090

G42205901F CANVAS SOFT TOP C WHITE 87060031

G42205905R CANVAS SOFT TOP G YELLOW 87060031

G42205907H CANVAS SOFT TOP BR BEIGE 87141090

G42205908L CANVAS SOFT TOP ECO GREEN 87060031

G4220610 DELUXE STICKER - RH 87141090

G4220820 BRKT REAR MUDFLAP 87060031

G4220999 FENDER FRONT ASSY 84213100

G4221050 SOFT TOP FRAME COMP RR 87060031

G4221070 SOFT TOP FRAME FR ASSY 87060031

G42210803D TAIL DOOR COMP RIK BLACK -

G42210803F TAIL DOOR COMP WEGO WH -

G42210805G TAIL DOOR COMP NF WINE RED -

G42210805R TAIL DOOR COMP G YELLOW -

G42210903D FENDER FRONT PAINTED RIK BLACK -

G42210903F FENDER FRONT PAINTED WEGO WH -

G42210905G FENDER FRONT PAINTED NF WINE RED -

G42210905R FENDER FRONT PAINTED G YELLOW -

G42210908L FENDER FRONT PAINTED ECO GREEN -

G4221090M FENDER FRONT PAINTED NEP BLUE -

G4221100 TAILDOOR LOCK 83012000

G4221150 SOFT TOP FRAME MTG TOP 87060031

G4221160 SOFT TOP FRAME MTG L 87060031

G4221170 SOFT TOP FRAME MTG R 87060031

G4221180 USB HOLDER 87141090

G4221190 USB HOLDER LOWER 87141090

G4221270 STICKER SPECIAL PETROL 87141090

G4221280 STICKER SPECIAL LPG 87141090

G4221290 TICKER SPECIAL CNG 87141090

G4221380 STICKER SPECIAL 39199090

G4230050 COVER SILL LEVEL LH DRIVER 87141090

G4230060 COVER SILL LEVEL RH DRIVER 87141090

G4230080 DASHBOARD ASSY 87060031

G4300010 KIT, HEADREST 87141090

G43000100D KIT HEADREST BLACK 87141090

G4300020 KIT, SEATBELT 94012000

G4300030 GUARD STEP THRU 87089900

G4300040 KIT, GUARD STEP THRU 87089900

G4300050 FLOOR MAT KIT PETROL 87141090

G4300060 FLOOR MAT KIT LPG / CNG 87141090

G4300070 KIT IDOL STAND GREY 84099191

G43000700D KIT, IDOL STAND BLACK 87089900

G4300090 BACKREST DRIVER 87089900

G43000900D BACKREST DRIVER BLACK 87089900

G4300100 BACKREST PASSENGER 87089900

G43001000D BACKREST PASSENGER BLACK 87089900

G4300110 HEADREST DRIVER 87060031

G43001100D HEADREST DRIVER BLACK 87060031



G4300120 HEADREST PASSENGER 87060031

G43001200D HEADREST PASSENGER BLACK 87060031

G4300130 CLAMP HEADREST 87060031

G4300140 GROMMET HEADLAMP L 40169390

G4300150 GROMMET HEADLAMP R 40169390

G4300160 GROMMET HORN 40169390

G4300170 MAT R 87141090

G4300180 MAT L 87141090

G4300190 BUMPER COMP 87141090

G43001903D BUMPER COMP RIK BLACK 87141090

G43001905G BUMPER COMP NF WINE RED 87141090

G43001905R BUMPER COMP G Yellow-(3 ppt Mounting) 87081090

G43001908L BUMPER COMP ECO GREEN 87141090

G4300200 BACKREST DRIVER DLX 87089900

G43002193D BUMPER COMP RIK BLACK (3 ppt Mounting) 87081090

G43002305R BUMPER ASSY G YELLOW 87081090

G4300259 FLANGE BACK PLATE 87089900

G4300269 FIXING PLATE 87089900

G4300270 STAY BUMPER MTG COMP 87060031

G4300280 BUMPER COMP 87081090

G43002805R Bumper Chassis Mounted G Yellow 87081090

G4300300 IDOL STAND 87089900

G4300360 COWL IDOL STAND LH 87060031

G4300370 COWL IDOL STAND RH 87060031

G4300480 COWL IDOL STAND LH 87089900

G4300490 KIT, IDOL STAND 87089900

G4300500 KIT, IDOL STAND 87089900

G4310010 TAPPET ADJUSTER 82079090

G4320090 PISTON VALVE 84099191

G4320100 MAIN JET UCAL 84099191

G4320110 NEEDLE JET 84099191

G4320120 JET NEEDLE 84099191

G4320130 RUBBER CAP 87141090

G4320140 AIR SCREW 74153390

G4320170 CARBURETTOR ASSY 4S SM 84099192

G4320180 BOTTOM COVER 87060031

G4320190 Ring Piston 2nd O/S 4S 84099113

G4320200 1PSTON RING 2ND 62.00 84099113

G4320230 Piston 1st O/S 4S 84099112

G4320240 Piston 2nd O/S 4S 84099112

G4320260 Rotor Assy W/O Cladding 4S 85112010

G4320270 Stator Assy (Old) 4S 85112010

G4320290 SCREW FLOAT CHAMBER 73181500

G4320300 PISTON VALVE 84099191

G4320310 NEEDLE JET 84099191

G4320320 CYL BLOCK & PISTON KIT 4S 84099191

G4320330 Piston Kit Std 4S 84099114

G4320350 KIT CYLINDER HEAD 4S 84099191

G4320360 RING SET PISTON 62.00 84099113

G4320370 Rotor Assy with cladding 4S 85112010



G4320380 Stator assy (New) 4S 85112010

G4320420 FUSE 2 Amp 85351010

G4320430 FUSE 5Amp 87141090

G4320540 SPACER PLATE WHEEL 87060031

G4320550 SPACER PLATE WHEEL 87060031

G4320560 Armature Coil Assy.Ph 2.2 New 85119000

G4320570 Bendix Drive Assy. Ph 2.2 New (NI) 85119000

G4320580 Inter Bracket PH 2.2 New ( NI) 85119000

G4320610 SPRING STARTER 73202000

G4320620 ABUTMENT BRKT 87141090

G4320630 STARTER MOTOR KIT 85119000

G4320640 Piston Ring Set Std 4S 84099113

G4320650 Piston Ring Set 1st O/S 4S 84099113

G4320660 Piston Ring Set 2nd  O/S 4S 84099113

G4320670 Piston Kit 1st O/S 4S 84099114

G4320680 Piston Kit 2nd O/S 4S 84099114

G4320690 SET PLATE CLUTCH 84099191

G4320710 KIT MAJOR GASKET  ENGINE 68129922

G4320720 KIT MINOR GASKET 68129922

G4320730 O-RING KIT ENGINE 40169320

G4320740 KIT OIL FILTER O RING 84099191

G4320750 KIT CRANKSHAFT BEARING 84099191

G4320760 KIT BUFFER RUBBER 87089900

G4320770 KIT TIMING CHAIN REPAIR 73151100

G4320780 ENGINE VALVE KIT 84099191

G4320790 KIT GEAR SHIFTING 84099191

G4320800 KIT FRONT FORK SEAL 87149100

G4320810 KIT FRONT FORK BEARING 87149100

G4320820 KIT REAR WHEEL BEARING 84099191

G4320830 KIT OIL STAINER 84099191

G4320840 KIT CYLINDER HEAD BOLT 73181500

G4320850 KIT EXHAUST GASKET 84099191

G4320860 PIPE INTAKE KIT 84099191

G4320870 CARBURETTOR KIT 84099191

G4320880 KIT DIAPHRAGM 84099191

G4320890 KIT FARE METER WORM 84099191

G4320900 UPPER CASE FILLER VALVE(V) 87089900

G4320910 LOWER CASE FILLER VALVE(V) 87089900

G4320920 CONNECTOR FILLER(V) 87089900

G4320930 CONNECTOR FILLER VALVE(V) 87089900

G4320940 CAP(V) 87089900

G4320970 CONTENT GAUGE 87141090

G4320980 COPPER WASHER 6.2  13.0  1.2(V) 74152100

G4320990 KIT BREATHER(V) 87089900

G4321000 KIT BREATHER HOSE(V) 40091100

G4321010 KIT DRAIN PLUG(V) 87089900

G4321020 KIT DRAIN PLUG REDUCER(V) 87089900

G4321030 KIT FLOW CONTROL BODY(V) 87141090

G4321040 KIT IDLE SCREW(V) 87141090

G4321050 KIT NOZZLE BODY(V) 87089900



G4321060 KIT SECONDARY DIAPHRAGM(V) 87089900

G4321070 KIT PRIMARY REDUCER(V) 87089900

G4321080 KIT REDUCER(V) 87089900

G4321090 KIT VACUUM DIAPHRAGM(V) 87089900

G4321110 NYLON WASHER(V) 73182200

G4321120 SOLENOID VALVE 84099191

G4321130 SPRING(V) 73202000

G4321140 SPRING REDUCER(V) 87089900

G4321150 VENT HOSE 40091100

G4321160 Flange Screw(V) 87089900

G4321170 SCREW(V) 87089900

G4321180 CONNECTOR INLET(V) 87089900

G4321190 KIT DIAPHRAGM(V) 87089900

G4321210 O-RING 12.00  1.90(V) 87089900

G4321220 O-RING 152.00  3.60(V) 87089900

G4321230 O-RING 72.00  5.00(V) 87089900

G4321240 CLIP SELF TAPPING NORMA 8  30(V) 73182910

G4321250 CAP IDLE SCREW(V) 73181190

G4321260 KIT MAJOR GASKET  ENGINE 68129922

G4321270 KIT ENGINE OILSEAL-4S 84842000

G4321270  Kit Engine Oil Seal-4S 84099191

G4321280 KIT EXHAUST GASKET 4 84099191

G4321290 KIT CONNECTING ROD 4 84831091

G4321300 CASE UPPER(V) 87141090

G4321310 CASE LOWER(V) 87141090

G4321320 CLIP SELF TAPPING NORMA 10  47(V) 73182910

G4321330 KIT REDUCER(V) 87089900

G4321370 WIPER BLADE 87089900

G4321380 O-RING 8.00  1.50(V) 87089900

G4321390 O-RING 8.00  2.00(V) 87089900

G4321400 O-RING 8.50  1.80(V) 87089900

G4321410 O-RING 9.50  2.00(V) 87089900

G4321420 O-RING 11.50  1.60(V) 87089900

G4321430 O-RING 13.00  2.00(V) 87089900

G4321440 O-RING 14.50  1.50(V) 87089900

G4321450 O-RING 17.00  2.50(V) 8708

G4321460 O-RING 19.00  1.80(V) 87089900

G4321470 DAMPER(V) 87089900

G4321480 PAD(V) 87089900

G4321490 WASHER SEALING(V) 73182200

G4321500 WASHER SEALING(V) 73182200

G4321520 MTG BRACKET(V) 87089900

G4321530 FILL LIMITER (V) 87089900

G4321550 NUT IDLE ADJUSTER(V) 87089900

G4321560 CIRCLIP(V) 87089900

G4321570 KIT CRANKCASE COMP L- 4S 84099191

G4321580 KIT CRANKCASE COMP R- 4S 84099191

G4321590 KIT COVER CRANKCASE 84099191

G4321610 KIT CONNECTING ROD 84099191

G4321640 CORD IGNITION COIL 85112010



G4321650 Pinnion Return Spring Kit Ph. 2.2 85119000

G4321700 CASE LOWER 20 Litre(V) 87141090

G4321720 IGNITION COIL WITH HT CORD 85113020

G4321730 KIT AUTO CHAIN TENSIONER 84099191

G4321740 SOLENOID COIL 87089900

G4321750 KIT CYLINDER & PISTON - Export 84099191

G4321760 One Side Pulling Kit 87060031

G4321770 BOTTOM BRACKET 87060031

G4321780 STUD BOLT 73181900

G4321790 STAY 87060031

G4321800 3W Parts Catalogue - 4S (UF) 49111020

G4321810 Kit Spring Gear Primary Driven 73201011

G4321820 Housing Clutch With Drive Sprocket 84099191

G4321830 Lens Assy Rr Comb Lamp 85122010

G4321840 KIT BRAKE SHOE COMP (AA) 87141090

G4321870 PIVOT PIN FRONT 1 87060031

G4321880 PIVOT PIN FRONT 2 87060031

G4321890 PIVOT PIN FRONT 3 87060031

G4321900 PIVOT PIN FRONT 4 87060031

G4321910 PIVOT PIN FRONT 5th 87060031

G4322000 Pin  For Rocker Lever LPG (V) 87089900

G4322050 Kit Wheel Cylinder Minor (M) 87083000

G4322060 ROTOR ASSY  ES 84099191

G4322070 STATOR ASSY ES 85119000

G4322110 PISTON 6212   EXP SKD 84099112

G4322160 KIT UTILITY BOX 87089900

G4322180 KIT ENGINE UPG EXPORT 84099191

G4322190 KIT CABIN LAMP ASSY 87089900

G4322200 CORD SET CABIN LAMP 85443000

G4322240 KIT STEERING PIVOT PIN 1st O/S 87141090

G43222595R KIT BUMPER G YELLOW 87081090

G4322260 COVER SHOCK ABSORBER FRONT 87141090

G4322270 COVER SHOCK ABSORBER REAR 87141090

G4322280 WASHER SPRING  SEAT 73182200

G4322290 CLIP HEADLMAP Holder 73201011

G4322310 SHOCK  ABSORBER 87141090

G4322330 SHOCK ABSORBER W/O SPRING 1 87141090

G4322340 KIT PISTON DIA 62 - STD + 84099114

G4322350 Front Indicator Glass LH (CL) 85122010

G4322360 Front Indicator Glass RH (CL) 85122010

G4322370 3 PIECE OIL RING 6200- 1ST OS 84099113

G4322380 3 PIECE OIL RING 6200 -2ND OS 84099113

G4322390 MUSIC SYSTEM SET 85255030

G4322400 STATOR ASSY 85119000

G4322410 ROTOR ASSY 84099191

G4322420 KIT MASTER CYLINDER MINOR 87085000

G4322430 KIT MASTER CYLINDER MAJOR 87141090

G4322480 PISTON RING TOP 6200 84099113

G4322490 PISTON RING TOP 6200 84099113

G4322500 PISTON RING 2ND 6200  CHROME PLATED 84099113



G4322510 PISTON RING 2ND 6200  CHROME PLATED 84099113

G4322520 PISTON RING OIL 6200  CHROME PLATED 84099113

G4322530 PISTON RING OIL 6200  CHROME PLATED 84099113

G4322540 PISTON 6200 84099112

G4322550 KIT PISTON DIA 62 - STD ++ 84099112

G4322580 MUSIC SYSTEM ASSY KIT 87141090

G4322610 KIT CYL BLOCK & PISTON 6200 84099191

G4322620 KIT CYLINDER 84099191

G4322710 KIT GEAR SHIFTING 87141090

G5010020 GASKET CYL HEAD 84841090

G5010030 SPARK PLUG - 2S (WQR6DC) 85111000

G5040010 CARBURETTOR ASSY BS 3 84099191

G5040020 TUBE OUTLET 40091100

G5040040 BRKT AIR FILTER SAI COMP 84219900

G5040050 HOSE SAI INLET 2S ALL 40091100

G5040060 INLET LPG/CNG 2S 84099191

G5040070 PIPE COMP SAI 84099191

G5040080 SEC AIR INJECTION VALVE ASSY 84213100

G5050020 MUFFLER SUB ASSY 2 S LPG & PETROL BS III 84099191

G5050030 MUFFLER SUB ASSY 2 S CNG BS III 84099191

G5050050 MUFFLER SUB ASSY PETROL. 84099191

G5050079 PIPE COMP EXH WITH CAT 84099191

G5060020 DIGITAL TCI UNIT 2S  LPG 85112090

G5060030 Ignition coil without Suppressor cap 85113020

G5060070 Rotor Assly With Ring Gear 85112010

G5060090 Fasteners & Sealing Assy Kit 87141090

G5060150 SUPPRESSOR CAP SHIELDED 85113020

G5060210 2'S IG NITION COIL ASSY new 85113020

G5060220 FIXING BRACKET ASSY 85119000

G5060240 BRUSH BOX ASSY KIT 85119000

G5060250 Bendix Drive Assy. Ph 2.1 (old) 85119000

G5060260 ARMATURE ASSY 85119000

G5060290 REGULATOR CUM RECTIFIER 85118000

G5060320 IGNITION COIL ASSY 2S 85113020

G5080270 CLAMP BELLOW PROPELLER SHAFT 84834000

G5080300 CLIP BELLOW SMALL END 25MM DIA 73182910

G5080320 BUFFER  WHEELSIDE PROPELLER SHAFT 84099191

G5080380 OILPUMP ASSY -33cc 84099191

G5090010 SPACER ASSY 87141090

G5100010 O Ring 31.6x3 40169390

G5100030 DUST SEAL 40169330

G5100050 SHOCK ABSORBER FRONT 87141090

G5110010 WHEEL CAP ASSY RH 87149290

G5110060 FLEXIBLE HOSE FRONT 40091100

G5110080 PIN PARKING BRAKE 87141090

G5110150 WHEEL CAP ASSY LH 87149290

G5110190 PUNCHED WASHER 8.5x16x12 73182200

G5110200 SPRING WASHER A10 73182100

G5110210 WAVE SPRING WASHER M8 73182200

G5120039 A PILLAR, LH LOWER 87082900



G5120049 A PILLAR RH LOWER 87082900

G5120089 floor Complete 87082900

G5120149 PANEL LH B PILLAR 87082900

G5120169 PANEL RH B PILLER 87082900

G5120189 REINF, LH B PILLAR 87082900

G5120199 Reinf RH B Pillar 87082900

G51204203D CHASSIS ASSY - RIKSHAW BLACK 87082900

G5120630 GROMMET FAREMETER 40169390

G51206400D GRILL FRONT COWL BLACK 87141090

G5120659 BEZEL LH COWL FRONT 87089900

G51206590D BEZEL LH COWL FRONT BLACK 87089900

G5120669 BEZEL  RH COWL FRONT 87089900

G51206690D BEZEL  RH COWL FRONT BLACK 87089900

G5120769 PACKING FLOOR CABIN 40169390

G5120779 PACKING SUPPORT SEAT BASE 87060031

G5120830 SEALING COWL WINDSHIELD 87060031

G5120840 HAND LEVER COMP 87141090

G5120920 LINK ASSY H/S 87141090

G5120970 EYE BOLT RH 73181500

G5120980 EYE BOLT LH 73181500

G5120990 SHAFT COMP REAR, H/S 87141090

G5121069 CENTRAL MEMBER FRONT 87082900

G5121179 CROSS MEMBER B PILLAR, LH 87082900

G5121269 CROSS MEMBER COMP, CABIN FLOOR SUPPORT 87082900

G5121630 ISOLATOR  H/S 40169390

G5121640 SPRING  H/S 73202000

G5121650 SUPPORT  SHAFT H/S 87141090

G5121660 SUPPORT  LH FRONT H/S 87141090

G5121670 SUPPORT  RH FRONT H/S 87141090

G5121680 GRIP HANDSTART 87141090

G5121700 SPRING CLIP  REAR H/S 73202000

G5121710 SPRING CLIP  FRONT H/S 73202000

G5121730 PAD BRAKE PEDAL 40169390

G5121769 BRKT COMP FRONT H/S 87082900

G5121810 BRKT A PILLAR 87060031

G5121820 BRKT RH B PILLAR 87060031

G5121830 O-RING 1.8X15 40169390

G5121840 O-RING 1.8 X 17 40169390

G5121850 GREASE NIPPLE M6 87060031

G5121870 CROSS MEMBER COMP CABIN SUPPORT RR 87082900

G5122039 CORNER PIECE LH,FLOOR 87082900

G5122049 CORNER PIECE RH,FLOOR 87082900

G5122070 HAND HOLD SOFT TOP 87060031

G5122080 WOOD STICK MIDDLE SOFT TOP 87060031

G5122090 NAIL SOFT TOP 87060031

G5122219 HINGE COMP FLOOR COVER CNG 87082900

G5122220 HINGE COVER CNG 87082900

G5122450 2S CROSS MEMBER ENGINE MTG REAR 87141090

G5122510 PACKING SOFT TOP CANVAS 87060031

G5122610 PACKING CHASSIS CABIN 40169390



G5122640 STOPPER HAND START 40169390

G5122710 SLEEVE BEARING HAND STARTER 84833000

G5122810 BRKT COMP FIRE EXTINGUISHER 87082900

G5122829 REINF FLOOR PARTITION WALL 87082900

G5122849 REINF FLOOR PARTITION WALL 87082900

G5122870 STRAP FRONT CNG 87082900

G5122880 STRAP REAR CNG 87082900

G5122949 BRKT, REAR LPG 87082900

G5122950 STRAP FRONT LPG 87082900

G5122960 STRAP REAR LPG 87082900

G5123039 BKT MTG FILLER VALVE LPG 87082900

G5123160 SPRING CLIP H/S FRONT 73202000

G5123170 RING CYLINDER LPG 40169390

G5123180 RING CYLINDER CNG 40169390

G51231905R CHASSIS ASSY LPG - GOLDEN YELLOW 87082900

G51231908L CHASSIS ASSY LPG - GREEN 87082900

G5123250 CLAMP BATTERY 40169390

G5123280 BRKT COMP REAR FIRE EXTINGUISHER 87149100

G5123290 CUSHION BOTTOM FIRE EXTINGUISHER 40169390

G5123300 BRKT ASSY FIRE EXTINGUISHER 87060031

G5123310 CUSHION HOLDER FIRE EXTINGUISHER 40169390

G5123350 PACKING LONG BATTERY BOTTOM FRONT 40169390

G5123360 PACKING SHORT BATTERY 87141090

G5123400 PLATE MUD FLAP 87060031

G51234103D CHASSIS ASSY ES RIKSHAW BLACK 87082900

G51234105R CHASSIS ASSY ES GOLDEN YELLOW 87082900

G5123419 CHASSIS ASSY ES UNPAINTED 87082900

G5123449 CROSS MEM. COMP, B-PILLAR RH 87082900

G5123580 GRILL  ASSY 87060031

G51235800D GRILL  ASSY BLACK 87089900

G5123660 GROMMET COVER LPG/CNG 40169390

G5123670 GUIDE COVER LPG/CNG 87141090

G5123690 GROMMET HORN COVER 40169390

G5123720 LINK ,REAR ENG CRADLE 87082900

G5123740 T PIECE 87060031

G5123820 KNOB M6 87060031

G5123830 KNOB M5 87141090

G5123870 BRKT COMP MTG REGULATOR CNG 87149100

G5123949 RENIF , HINGE FLOOR  COVER CNG 87141090

G51239503D CHASSIS ASSY - RIKSHAW BLACK 87082900

G51239505R CHASSIS ASSY - GOLDEN YELLOW 87082900

G51239508L CHASSIS ASSY - ECO GREEN 87082900

G51239601F CHASSIS ASSY ES - WHITE 87082900

G51239603D CHASSIS ASSY ES - RIKSHAW BLACK 87082900

G51239603F CHASSIS ASSY ES - WEGO WHITE 87082900

G51239605G CHASSIS ASSY ES - BR RED 87082900

G51239605R CHASSIS ASSY ES - GOLDEN YELLOW 87082900

G51239608L CHASSIS ASSY ES - ECO GREEN 87082900

G5123960M CHASSIS ASSY ES - NEPTUNE BLUE 87082900

G51239703D Chassis Assy LPG - Uncoated Black-15 Ltr 87082900



G51239705G Chassis Assy LPG - BR Red-15 Ltr 87082900

G51239705R Chassis Assy LPG - Golden Yellow-15 Ltr 87082900

G51239708L Chassis Assy LPG - Eco Green-15 Ltr 87082900

G51239803D CHASSIS ASSY CNG - RIKSHAW BLACK 87082900

G51239805G CHASSIS ASSY CNG - BR RED 87082900

G51239805R CHASSIS ASSY CNG - GOLDEN YELLOW 87082900

G51239808L CHASSIS ASSY CNG - ECO GREEN-28ltr 87082900

G5123980M CHASSIS ASSY CNG - Neptune Blue 87082900

G5124040 Bush Front LH 84833000

G5124050 Bush Front RH 84833000

G5124189 GUSSET FRAME FRONT L NP.046 87082900

G5124199 GUSSET FRAME FRONT R NP.046 87082900

G5124290 BRKT MTG FILLER VALVE 20LTR (V) 87060031

G51243891P CHASSIS ASSY COMP ES PRIMER COATING 87141090

G51243893D CHASSIS ASSY COMP ES RIK BLACK 87141090

G51243893F CHASSIS ASSY COMP ES WEGO WH 87141090

G51243895G CHASSIS ASSY COMP ES NF WINE RED 87141090

G51243895R CHASSIS ASSY COMP ES G YELLOW 87141090

G51243898L CHASSIS ASSY COMP ES ECO GREEN 87141090

G5124389M CHASSIS ASSY COMP ES NEP BLUE 87141090

G5124439 HINGE UPPER PLASTIC 87060031

G5124440 HINGE COMP LOWER PLASTIC 87060031

G5124480 CYL STRAP MTG BRKT ASSY (33LTR) 87060031

G5124500 CYL STRAP MTG BRKT ASSY RR (33LTR) 87060031

G5130020 SEAT ASSY PASSENGER 94012000

G51300200D SEAT ASSY PASSENGER BLACK 94012000

G51300201F SEAT ASSY PASSENGER WHITE 94012000

G51300207H SEAT ASSY PASSENGER BROWN 94012000

G5130090 SEAT BASE ASSEMBLY DRIVER LPG/ CNG 87141010

G5130250 CANVAS SOFT TOP LPG / CNG 87060031

G5130340 RETAINING STRAP LPG/CNG 87060031

G5140010 Fuel Tank 5Liters 87141090

G5140020 FUEL TANK ASSY 5L 87141090

G5140030 OIL  TANK 87060031

G5140040 OIL TANK ASSEMBLY 87042190

G5140060 HOSE FUEL COCK PETROL 2S & 4S 40091100

G5140070 HOSE FUEL TANK PETROL 2S & 4S 40091100

G5140080 LPG CYLINDER - 15 Ltr 73110010

G5140090 MULTI VALVE LPG(L) 84099191

G5140100 COVER VAPOUR BOX LPG(L) 87060031

G5140110 VENTILATION BOX LPG(L) 87060031

G5140120 O RING VAPOUR BOX(L) 40169320

G5140130 PIPE DIA 8 LPG 84099191

G5140140 FERRULE DIA 8MM(L) 87060031

G5140150 FLEXIBLE HOSE FILLER VALVE LPG 40091100

G5140160 FLEXIBLE HOSE REDUCER LPG 40091100

G5140180 END CONNECTOR DIA 8 LPG(L) 87060031

G5140190 FILLING VALVE LPG 87060031

G5140200 HOLDER FILLING VALVE LPG 87141090

G5140210 DUST COVER FILLER VALVE LPG 87141090



G5140220 PIPE DIA 6 LPG 87060031

G5140230 FERRULE DIA 6MM 87060031

G5140240 END CONNECTER DIA 6 LPG 87060031

G5140250 LPG REDUCER 2S 87089900

G5140260 LPG INPUT HOSE 2S 40091100

G5140270 HOSE CLIP REDUCER 40091100

G5140280 RUBBER HOSE VACCUM 40091100

G5140300 PETROL SOLENOID VALVE LPG 2S & 4S. 84099191

G5140310 O RING VENTILATION BOX LPG(L) 40169320

G5140330 FUEL COCK ASSY 87141090

G5140340 FUEL TANK ASSY 87141090

G5140380 GROMMET FUEL TANK 40169390

G5140400 HOSE FUEL TANK LPG/CNG 2S & 4S 40091100

G5140410 HOSE SOLENOID LPG/CNG 2S & 4S 40091100

G5140450 1ST STG REDUCTION UNIT WITH ELECTRON (V) 87089900

G5140460 BRACKET,FUEL TANK 87060031

G5140490 2ND STAGE REGULATOR 2S CNG(V) 84099191

G5140500 FILTER GAS SOLENOID VALVE(V) 84212300

G5140510 CNG VALVE(V) 87089900

G5140520 FLEXIBLE HOSE ASSY 1 (1570MM)(V) 87141090

G5140530 FLEXIBLE HOSE ASSY 2 (245MM)(V) 40091100

G5140540 HOSE ASSEMBLY, LOW PRESSURE CNG(V) 40091100

G5140560 HOSE CLIP VACUUM 73182910

G5140580 CNG CYLINDER 87089900

G5140590 PETROL SOLENOID VALVE 84099191

G5140600 TUBE ASSY VENT, CNG(V) 87089900

G5140620 BUSH, FUEL TANK 87060031

G5140640 GROMMET TUBE LPG / CNG 40169390

G5140660 O RING 2050 VITON MULTIVALVE (L) 40169320

G5140670 RETAINING WASHER FOR SHAFT,MULTIVALVE(L) 73182200

G5140680 CAP ASSY FUEL TANK 5ltr 87060031

G5140690 SPRING COMPLETE VALVE LPG SOLENOID(L) 73202000

G5140700 COIL LPG SOLENOID VALVE,MULTIVALVE(L) 87089900

G5140730 Electronin lever indicater 85118000

G5140750 VAPOUR BOX 87089900

G5140770 FILLER VALVE 87060031

G5140780 O Ring Drain Plug Solenoid(V) 87089900

G5140790 1st Diaphragm Minirid(L) 84099191

G5140800 "WAVE WASHER D5*11*1, Reducer LPG"(L) 73182200

G5140810 TE M5x12 SCREW UNI 8110 Reducer LPG(L) 73181190

G5140820 "TC M4*6 SCREW, Reducer LPG"(L) 73181500

G5140830 PINDIA3/29 FOR POCKER LEVER LPG(L) 87060031

G5140840 "1st STG COVER MINI RID, Reducer LPG"(L) 84099191

G5140850 "2ndSTAGE COVER MINIRID, Reducer LPG"(L) 84099191

G5140860 VACUUM STAGE SPRING, Reducer LPG(L) 73202000

G5140870 IDLE SPRING MINIRID, Reducer L(L) 73202000

G5140880 PRESSURE SWITCH DIAPH COVER, REDUCER(L) 85365020

G5140890 STARTER PLANE WASHER, Reducer LPG(L) 73182200

G5140900 1st STAGE SPRING, Reducer LPG(L) 73202000

G5140910 "OIL DRAIN PLUG C/W, Reducer LPG"(L) 84099191



G5140920 2nd STG DIAPHRAGM - MINIRID, Reducer(L) 84099191

G5140930 2ND STG ROCKER LEVER MINIRID, REDUCER(L) 84099191

G5140940 VACUUM DIAPHRAGM MINIRID, REDUCER LPG(L) 87060031

G5140950 SEAL 2ND STG ROCKER LEVER, REDUCER L(L) 87060031

G5140960 IDLE SCREW W/O RING MINIRID, R(L) 73181190

G5140970 MAX.  SCREW W/O RING MINIRID, R(L) 73181190

G5140980 OUTLET ELBOW MINIRID, Reducer LPG 87060031

G5140990 O RING FOR ELBOW, REDUCER LPG (L) 40169320

G5141000 INLET CONNECT MINIRID W/O RING, R(L) 84099191

G5141010 VACUUM FITTING (W)O RING, Reducer LPG(L) 87060031

G5141020 STARTER ELECT 12V 1 FASTON, Reducer L(L) 85118000

G5141030 1ST STG ROCKER LEVER WITH VALVE PLUG(L) 84099191

G5141040 PETROL SOLENOID VALVE CNG(V) 87089900

G5141050 Washer(V) 73182200

G5141060 Washer 73182200

G5141070 Lock Nut(V) 87089900

G5141080 Coupling Screw(V) 87089900

G5141090 O Ring(V) 87089900

G5141100 O Ring(V) 40169320

G5141110 Spring(V) 73202000

G5141120 O Ring(V) 87089900

G5141130 O Ring(V) 87089900

G5141140 String(V) 87089900

G5141150 Dust Plug(V) 87089900

G5141160 Sealing Washer(V) 73182200

G5141170 O Ring(V) 87089900

G5141180 Spring(V) 73202000

G5141190 Philips Head Screw M3X15(V) 87089900

G5141200 Micro Switch(V) 87089900

G5141210 Philips Head Screw M3X20(V) 87089900

G5141220 Washer(V) 73182200

G5141230 Filter(V) 87089900

G5141240 Ring(V) 87089900

G5141250 Retainer(V) 87089900

G5141260 Pad(V) 87089900

G5141270 Pressure Guage With Sensor(V) 87089900

G5141280 WASHER 73182200

G5141290 Diaphragm Sub Assly(V) 87089900

G5141300 Small Diaphgram(V) 87089900

G5141310 Pad Holder(V) 87089900

G5141320 Filter - N.I. 87141090

G5141330 Spring Washer M5(V) 87089900

G5141340 Hex Screw M5X16(V) 87089900

G5141350 Nut M5(V) 87089900

G5141360 Washer - N.I.(V) 87089900

G5141370 LEVER (V) 87089900

G5141380 Pad(V) 87089900

G5141390 Washer(V) 73182200

G5141400 Washer - N.I.(V) 87089900

G5141410 Washer(V) 73182200



G5141420 Chesse Head Screw(V) 87089900

G5141430 Spring - N.I.(V) 73202000

G5141440 washer(V) 73182200

G5141450 O Ring(V) 87089900

G5141460 Spring(V) 73202000

G5141470 O Ring(V) 87089900

G5141480 O Ring(V) 87089900

G5141490 Stage Regulater(V) 87089900

G5141500 Flow Adjusting ScrewX6 - N.I.(V) 73181190

G5141510 Lock Nut(V) 87089900

G5141520 Chesse Head Screw - N.I.(V) 87089900

G5141530 Hex Screw M6X12(V) 73181500

G5141540 Lock Nut(V) 87089900

G5141550 Hex Screw M5X16 - N.I.(V) 87089900

G5141560 Lock Nut(V) 87089900

G5141570 Spring Retainer(V) 73202000

G5141580 Spring Guide(V) 73202000

G5141590 Breather Assly - 1(V) 87089900

G5141600 Breather Assly - 2(V) 87089900

G5141610 Spring Adjusting Screw(V) 73181190

G5141620 Low Pressure CNG Hose 40091100

G5141630 Clip For Low Pressure Hose(V) 73182910

G5141640 Nozzle(V) 87089900

G5141650 Clip(V) 73182910

G5141660 Connector(V) 87089900

G5141670 Ferrul(V) 87089900

G5141680 Coupling Screw(V) 87089900

G5141700 UPPER CUP BREATHER 87141090

G5141750 FUEL TANK COMP 3L 87042190

G5141760 FUEL TANK ASSY 8 LIT BSIII 87060031

G5141770 Drain Bolt Solenoid Filter(V) 87089900

G5141790 Paper Filter Solenoid CNG(V) 84212300

G5141800 O Ring Bowl CNG Solenoid(V) 87089900

G5141820 O Ring Plunger(V) 87089900

G5141880 CAP ASSY FUEL TANK 3ltr 87060031

G5141890 Oil Tank Cap Assy 87060031

G5141980 CNG CYLINDER ASSY. 87089900

G5141990 TUBE ASSY CYLINDER(V) 40139020

G5142000 TUBE ASSY REDUCER(V) 40139020

G5142010 PRESSURE REDUCER LPG 4S(V) 87089900

G5142030 PRESSURE REDUCER LPG 2S (V) 84099191

G5142060 INPUT HOSE CNG 1 40091100

G5142070 HOSE REDUCER FLEXIBLE 40091100

G5142080 HOSE VACUUM LPG 4S 40091100

G5150010 HANDLE BAR DIE CAST 87089400

G5150070 TUBE GEAR SHIFT COMP 40139020

G5150090 INDICATOR GEARSHIFT 87141090

G5150110 LEVER CLUTCH 87060031

G5150130 COVER HANDLE BAR 87089900

G51501300D COVER HANDLE BAR BLACK 87089900



G5150160 TUBE COMP THROTTLE 40139020

G5150190 HANDLE BAR SUB ASSY 87141090

G5150210 HANDLE BAR PULLEY GEAR SHIFT 87089900

G5150230 CLAMP WIRING HARNESS 73201011

G5150240 PULLEY THROTTLE 87089900

G5150250 COMP CABLE GUIDE 87060031

G5150290 LOCK NUT M38x1.5 10mm 73181600

G5150300 LOCK WASHER 38.5 DIA 73182100

G5150350 BUSH, CROSS BOLT (PLASTIC HANDLE BAR) 87089400

G5150390 BUSH BEARING(SMALL), HANDLE BAR 87089900

G5150400 BUSH BEARING(BIG), HANDLE BAR 87089900

G5150420 FRICTION PLATE 87060031

G5150430 GASKET HUB DRIVE 40169390

G5150450 SPEEDO CABLE INNER(Old 1037mm) 84831099

G5150470 2 STROKE HANDLE BAR 87089400

G5150530 SLEEVE STEERING COLUMN Modified 87089400

G5150540 GRIP 87141090

G5150570 LEVER ASSY CLUTCH 87141090

G5150580 BUSH CLUTCH LEVER ASSY 84833000

G5160010 SWITCH ASSY DASH BOARD 85365020

G5160020 SWITCH ASSY DASH BOARD (WO HAZARD) 85365020

G5160030 SWITCH ASSY HANDLE BAR 85365020

G5160050 WIPER BLADE ASSY 87089900

G5160060 HEAD LAMP ASSY LH 85122010

G5160070 HEADLAMP ASSY RH 85122010

G5160080 FRONT INDICATOR LAMP LH. 85122010

G5160090 FRONT INDICATOR LAMP RH. 85122010

G5160100 REAR COMBINATION LAMP LH 85122010

G5160110 REAR COMBINATION LAMP RH 85122010

G5160140 HAZARD WARNING SWITCH 85365020

G5160150 SPEEDOMETER ASSY 90292020

G5160160 SPACER RCL L 87060031

G5160170 GA ELECTRICAL EXP1 2S LPG 87141090

G5160200 WIPER MOTOR ASSY 85011013

G5160210 TELL TALE LAMP CLUSTER - PETROL 85122010

G5160220 LAMP ASSY LICENSE PLATE 85122010

G5160270 LEVEL INDICATOR CNG 85118000

G5160280 Wiring Harness, Front CNG New 85443000

G5160290 WIRING HARNESS, REAR-CNG 85443000

G5160330 Reflector Head Lamp assly, LH 85122010

G5160340 Reflector Head Lamp assly, RH 85122010

G5160350 Holder headlamp bulb, LH / RH with W/H 85443000

G5160360 Rear combination lamp glass, LH / RH 85122010

G5160370 FRONT INDICATOR GLASS LH 85122010

G5160380 FRONT INDICATOR GLASS  RH 85122010

G5160390 WASHER SPEEDOMETER 73182200

G5160440 CHOKE SWITCH LPG 85365020

G5160450 3W ELECTRONIC BEEPER 87141090

G5160460 ENGINE COMPARTMENT LAMP 85122010

G5160550 FUSE 15 AMPS 85351010



G5160560 WASHER, INDICATOR LAMP FRONT 73182200

G5160590 Earth Cable 85443000

G5160610 Antenna FM 85255030

G5160620 FM W/H Speaker, Antenna & Tuner 85255030

G5160630 Tuner FM 85255030

G5160640 Speedometer Bulb 85392940

G5160650 Head Lamp Balb - 35W 85122010

G5160660 Indicator bulb - 10w 85392940

G5160670 Parking Bulb - 4w 85392940

G5160680 Rear Brake bulb -  21/5w 85392940

G5160690 LICENSE PLATE BULB 85392940

G5160700 REVERSE INDICATOR BULB 85392940

G5160760 Cord set, starter relay (RED) 85443000

G5160790 Gas Level Indicator LPG/CNG 2S & 4S 85118000

G5160920 BATTERY UNCHARGED 32 AH 85071000

G5160930 KIT STARTER RELAY ASSY 84099191

G5161020 VOLUME FM 85255030

G5161110 SOCKET MOBILE CHARGER 85118000

G5161130 FUEL SENDER ASSY LPG(V) 87089900

G5161140 SOLENOID GAS(V) 87089900

G5161210 CORD SET SPEEDOMETER 85443000

G5170010 CABLE ASSY THROTTLE 87149990

G5170020 CABLE ASSY CLUTCH (R) 87089900

G5170030 CABLE ASSY  BLACK  GEARSHIFT 87089900

G5170040 CABLE ASSY WHITE  GEARSHIFT 87089900

G5170050 CABLE ASSY CHOKE 87089900

G5170070 PARKING BRAKE CABLE ASSY 87089900

G5170080 Speedo Cable Assy (Old) 87089900

G5170090 CABLE COMP GEARSHIFT INNER 87141090

G5170100 BRKT CABLE REVERSE 87141090

G5170110 CABLE ASSY THROTTLE LPG / CNG 87141090

G5200020 KNOB TAIL DOOR M5 87060031

G5200050 HEX SCREW 73181500

G5200060 CRR CSK HEAD PAP SCREW 4.8*25 73181500

G5200070 WOOD SCREW NO 8 X 20 73181500

G5200080 Pin 10 * 95 87060031

G5200090 Pin 10 * 50 87060031

G5200100 PIN 10 * 120 87060031

G5200110 "Sq Nut M5, Speedometer" 73181600

G5200150 CSK HEAD TAPPING SCR ST 3.5x16 73181190

G5200160 RIVET COMPLIANCE PLATE 84099191

G5200170 WASHER 73182200

G5200180 HEX FLANGE U NUT M14 x1.5 x 22AF-12HT 73181600

G5200210 HEX NUT M8 73181600

G5200220 DOMED NUT M6*1 73181600

G5200240 FLANGE CAP NUT M5 73181600

G5200270 HEX SCREW M8 x1.25 x 25 73181500

G5200280 PUNCHED WASHER 8.5 x 25 x 2 73182200

G5200290 HEX SCREW M5x 20 73181500

G5200300 PUNCHED WASHER 6.5x16x1.2 73182200



G5200310 PUNCHED WASHER 10.5 x18x1.6 73182200

G5200320 HEX NUT M5 73181600

G5200330 HEX NUT M8 73181600

G5200340 PUNCHED WASHER 5.5 x 12 x 1 73182200

G5200350 CRR PAN HEAD SCREW M5 x 16 73181500

G5200360 CRR PAN HEAD SCREW M5 x 20 73181500

G5200380 HEX SCREW M8x 20 73181500

G5200390 HEX SCREW M6 x 30 73181500

G5200400 PUNCHED WASHER 8.5 x 20 x 2 73182200

G5200410 HEX NUT M10 x 1.5 73181600

G5200430 Allen Screw M5X35 73181100

G5200490 Punched washer 8.5 x 16 x 1.2 73182200

G5200530 SHIM 15X21X0.4 73181500

G5200540 SHIM 15X21X0.3 73181500

G5200550 DUST SEAL 28 X 42.70 X 8 40169330

G5200560 DUST SEAL 35*46*5 40169330

G5200570 DUST SEAL . 35 43 5 40169360

G5210010 COMPLIANCE PLATE LPG 87060031

G5210020 COMPLIANCE PLATE CNG 87060031

G5210120 INSTRUCTION STICKER 87141090

G5210180 STICKER, IDENTIFICATION LPG 87141090

G5210190 STICKER, IDENTIFICATION CNG 87141090

G5210200 STICKER, INSTRUCTION - LPG/CNG 87141090

G5210219 GRILL LOGO - 3 WHEELER 87060031

G5210220 TVS KING STICKER 87141090

G5210230 TVS KING LX Sticker 87060031

G5210240 TVS KING GX STICKER 87060031

G5210250 TVS KING ZX Striker 87060031

G5210310 OPERATION STICKER 84099191

G5210320 2T Oil Warning Sticker 87141090

G5210330 STICKER TYRE ROTATION 87141090

G5210340 AIR FILTER SRVICE 84213100

G5210350 STICKER ELECTRIC START 87060031

G5210510 ENV TAG 87141090

G5220010 WINDSHIELD ASSY UNPAINTED 87082900

G52200101F WINDSHIELD FRAME - WHITE 87082900

G52200103D WINDSHIELD FRAME - BLACK 87082900

G52200103F WINDSHIELD FRAME - WHITE 87082900

G52200105G WINDSHIELD FRAME - BR RED 87082900

G52200105R WINDSHIELD FRAME - GOLDEN YELLOW 87082900

G52200108L WINDSHIELD FRAME - ECO GREEN 87082900

G5220010M WINDSHIELD FRAME - NEP BLUE 87082900

G5220018 WINDSHIELD FRAME CED PAINTED 87082900

G5220039 REINF FLANGE 87082900

G5220140 WIND PROTECTOR 70072190

G5220150 BEADING GLASS W/S 87060031

G5220170 SIDE TUBE 87060031

G5220199 Reinf Cabin Rear 87082900

G5220239 SIDE PANEL LH 87082900

G5220270 SIDE PANEL HANDLE 87082900



G5220319 SIDE PANEL RH 87082900

G5220509 Reinf Seat Base Front 87082900

G5220539 FRAME TAIL DOOR 87082900

G5220569 Reinf Frame Bottom Taildoor LH 87082900

G5220600 TAIL DOOR ASSY UNPAINTED 87082900

G52206003D TAIL DOOR ASSY - RIKSHAW BLACK 87082900

G52206003F TAIL DOOR ASSY - WEGO WHITE 87082900

G52206005R TAIL DOOR ASSY - GOLDEN YELLOW 87082900

G5220649 HINGE TAIL GATE 87060031

G5220650 LID COMP FUEL TANK UNPAINTED 87082900

G52206503D LID COMP FUEL TANK BLACK 87082900

G52206503F LID COMP FUEL TANK WEGO WHITE 87082900

G52206505R LID COMP FUEL TANK YELLOW 87082900

G52206508L LID COMP FUEL TANK GREEN 87082900

G5220650M LID COMP FUEL TANK NEP BLUE 87141090

G5220679 HINGE FUEL TANK 87060031

G52206903D FENDER FR BLACK 87141090

G52206908L FENDER FR GREEN 87141090

G5220769 SEAT BASE COMP MIDDLE 87141090

G5220779 SEAT BASE  MIDDLE 87082900

G5220890 NUMBER PLATE 87060031

G52208905R NUMBER PLATE - GOLDEN YELLOW 87141090

G5220910 SOFT TOP FRONT  B PILLAR 87060031

G5220920 SOFT TOP COMP REAR 87060031

G5220949 Reinf, cabin sill RH 87060031

G5221039 SIDE COVER L PASSENGER SEAT 87060031

G52210390D SIDE COVER LH PASSENGER SEAT BLACK 87060031

G52210391F SIDE COVER L PASSENGER SEAT WHITE 87060031

G52210397H SIDE COVER L PASSENGER SEAT BROWN 87060031

G5221049 SIDE COVER R PASSENGER SEAT 87060031

G52210490D SIDE COVER RH PASSENGER SEAT BLACK 87060031

G52210491F SIDE COVER R PASSENGER SEAT WHITE 87060031

G52210497H SIDE COVER R PASSENGER SEAT BROWN 87060031

G5221110 BRKT CROSS MEMBER B 87060031

G5221139 Reinf, cabin sill LH 87060031

G5221140 PIN HINGE FUEL TANK 87060031

G5221209 Reinf Frame Bottom Taildoor RH 87082900

G5221250 BRACKET SIDE TUBE 87060031

G5221450 COVER CNG /LPG 87081090

G52214500D COVER CNG /LPG BLACK 87081090

G5221470 CUSHION COVER LPG / CNG 40169390

G52214901F CABIN ASSY CIELO WHITE 87082900

G52214903D CABIN ASSY LPG/CNG - RIKSHAW BLACK 87082900

G52214903F CABIN ASSY LPG/CNG - WEGO WHITE 87082900

G52214905G CABIN ASSY LPG/CNG - BR RED 87082900

G52214905R CABIN ASSY LPG/CNG - GOLDEN YELLOW 87082900

G52214908L CABIN ASSY LPG/CNG - ECO GREEN 87082900

G5221490M CABIN ASSY - NEPTUNE BLUE 87082900

G5221560 LOCK ASSY TAILDOOR 83012000

G5221570 LOCK ASSY FUEL TANK 83012000



G5221630 KNOB ASSY TAIL DOOR 87060031

G5221640 GROMMET TAIL DOOR 40169390

G5221660 MUD FLAP 40169990

G5221680 MIRROR ASSY L 70091010

G5221780 LID BATTERY BOX 87089900

G5221810 COVER SIDE LPG / CNG 87060031

G5221970 MIRROR ASSY LH REAR VIEW 70091010

G5221980 MIRROR ASSY RH  REAR VIEW 70091010

G5222050 CUSHION, COVER LPG/ CNG 40169390

G52220650 Lid Comp Fuel Tank 87141090

G5222170 GASKET LCD CLOCK 87060031

G52222003D TUBE COMP UPPER BACKREST BLACK 40139020

G52222005R TUBE COMP UPPER BACKREST YELLOW 40139020

G5222220 LOCK SET 3W 83012000

G5222230 HINGE COMP TAIL DOOR 87141090

G5222290 GROMMET MID TAIL DOOR 40169390

G5222440 RING KNOB TAIL DOOR 40169390

G52225000D CANVAS KIT SOFT TOP BLACK 87060031

G52225001F CANVAS KIT SOFT TOP CIELO WHITE 87060031

G52225003D CANVAS KIT SOFT TOP RIK BLACK 87060031

G52225005R CANVAS  SOFT TOP - YELLOW 87060031

G52225007H CANVAS SOFT TOP -BROWN 87060031

G52225008L CANVAS KIT SOFT TOP ECO GREEN 87060031

G52226501F WINDSHIELD ASSY + STICKER CIELO WHITE 87082900

G52226503D WINDSHIELD ASSY + STICKER BLACK 87082900

G52226503F WINDSHIELD ASSY + STICKER WHITE 87082900

G52226505G WINDSHIELD ASSY +STICKER - BR RED 87082900

G52226505R WINDSHIELD ASSY+STICKER - GOLDEN YELLOW 87082900

G52226508L WINDSHIELD ASSY+STICKER - ECO GREEN 87082900

G5222650M WINDSHIELD ASSY + STICKER NEPTUNE BLUE 87082900

G5222670 BRKT COWL-WINDSHIELD 87141090

G5222680 BRKT COWL-WINDSHIELD RH 87141090

G5222690 RUBBER CUSHION,COWL-WS 40169390

G5222718 CABIN WITH TAILDOOR CED PAINTED 87082900

G5222750 SUPPORT BRKT COVER-CNG/LPG 87060031

G5222760 SPEEDOMETER ASSY EXP 1 90292020

G5222779 REINF SEAT BASE COMP MIDDLE 87082900

G5222819 BRKT SIDE PANEL L 87060031

G5222829 BRKT SIDE PANEL R 87060031

G5222840 STRAP 40169390

G52228700D SEAT BASE ASSY DRIVER LPG / CNG BLACK 87060031

G52228707H SEAT BASE ASSY DRIVER BROWN LPG/CNG 87060031

G5222880 COVER GAS REGULATOR 87089900

G5222910 FENDER FRONT COMP 87060031

G52229101F METALLIC FENDER-C WHITE 87060031

G52229103D METALLIC FENDER -BLACK 87060031

G52229105G METALLIC FENDER- WINE RED 87060031

G52229105R METALLIC FENDER G YELLOW 87060031

G52229108L METALLIC FENDER- ECO GREEN 87060031

G5222910M METALLIC FENDER-N BLUE 87060031



G5230010 DASHBOARD ASSEMBLY 87060031

G5230100 FRAME COMP SEAT DRIVER 87149100

G5230140 LID DASHBOARD 87060031

G52301400D LID DASHBOARD BLACK 87089900

G5230150 DASHBOARD 87060031

G52301500D DASHBOARD BLACK 87089900

G5230170 LOCK ASSY LID 83012000

G5230180 GROMMET DASHBOARD 40169390

G5230190 CUSHION LID 40169390

G5230270 COVER WIRING HARNESS 87060031

G5230280 REINF COMP DASHBOARD 87060031

G5230290 DUMMY PLUG BIG. 87089900

G5230300 DUMMY PLUG SMALL 87089900

G5230310 GROMMET SILL LEVEL LH 40169390

G5230320 PIN  HINGE 87141090

G5230330 HINGE PLATE LID 87089900

G5230360 GROMMET SILL LEVEL RH 40169390

G5230370 SPEAKER GRILL LH 87060031

G52303700D SPEAKER GRILL LH BLACK 87089900

G5230380 SPEAKER GRILL RH 87060031

G52303800D SPEAKER GRILL RH BLACK 87089900

G5230390 EDGE TRIM FUEL TANK 87060031

G5230400 GROMMET,DIA 16 CUT OUT 40169390

G5230410 GROMMET,20X16 CUT OUT 87089900

G5230420 GROMMET,DIA20 CUT OUT 40169390

G5230440 WASHER, HAND START 73182200

G5230450 GROMMET, DIA 10 CUT OUT 40169390

G5230460 WASHER HANDSTART 0.8 73182200

G5230470 EDGE TRIM,LIDFUEL TANK 87060031

G5230480 EDGE TRIM A PILLAR 87060031

G5230500 Cover steering column 40169390

G5230510 Cover Steering Column (Field Vehlicles) 40169390

G5230520 REAR MUDGAURD LH 87089900

G5230530 REAR MUDGAURD RH 87089900

G5230550 SIDE BLOCK SOFT TOP 87089900

G5230590 HeadTubecover 87141090

G5230630 FRAME SEAT DRIVER COMP (33LTR) 87149100

G5300010 TOOL KIT 2S 82060090

G5300030 TOOL KIT SET- 2S ES 87060031

G5300040 HOLDER MAGAZINE 87089900

G5300050 HOLDER WATER BOTTLE 87089900

G5300080 FM RADIO ASSY 85255010

G5300100 TUBE COMP RH ENTRY BARRIER 87082900

G5300110 IDOL STAND 87089900

G53001100D IDOL STAND BLACK 87089900

G5300120 LH COVER COWL FLANGE IDOL STAND 87060031

G53001200D LH COVER COWL FLANGE IDOL STAND BLACK 87089900

G5300130 RH COVER COWL FLANGE IDOL STAND 87089900

G53001300D RH COVER COWL FLANGE IDOL STAND BLACK 87089900

G5300140 BRKT LH COWL FLANGE 87141090



G5300150 BRKT RH COWL FLANGE 87141090

G5300170 MAT LH DRIVER 40169990

G5300180 MAT RH DRIVER 40169990

G5300190 MAT PASSENGER 40169990

G5300200 MAT LH DRIVER LPG / CNG 40169990

G5300210 MAT RH DRIVER LPG / CNG 40169990

G5300240 Rear bumper black 87081090

G5300260 1Rear bumper yellow 87081090

G5300270 BRKT IDOL STAND 87060031

G53002803D BUMPER ASSY REAR (BLACK) 87081090

G53002805G BUMPER ASSY REAR NF WINE RED 87081090

G53002808L BUMPER ASSY REAR ECO GREEN 87081090

G5300350 Scissor Jack 87089900

G5310030 LIFTING ASSY BATTERY 87089900

G5320010 Major Kit (Tandem master cylinder) 87083000

G5320020 Minor Kit (Tandom master cylinder) 85122090

G5320070 Circlip, Fuel warning switch 73182910

G5320150 CABLE INNER CLUTCH 87089900

G5320160 PINCH BOLT - HOLE 3mm 87149990

G5320170 CABLE INNER GEAR SHIFT 87089900

G5320180 PINCH BOLT - HOLE 2.5mm 73181500

G5320190 DAMPER ASSY FRONT 87141090

G5320200 SPRING SHOCK ABSORBER FRONT 73202000

G5320220 RETAINER 84099191

G5320230 SPACER NUT FRONT SHOCK ABSORBER ASSY 87141090

G5320240 BUSH SHOCK ABSORBER 87081090

G5320260 DAMPER ASSY REAR 87141090

G5320270 SPRING SHOCK ABSORBER REAR 73202000

G5320280 GUIDE SPRING UPPER 73202000

G5320290 SPECIAL NUT 73181600

G5320330 HEX NUT 73181600

G5320370 LOCK ASSY IGNITION 83012000

G5320380 LOCK ASSY FUEL TANK LID 83012000

G5320390 LOCK ASSY TAIL DOOR 83012000

G5320400 LOCK ASSY HANDLE BAR 83012000

G5320410 LOCK ASSY LID DASHBOARD 83012000

G5320430 DIGITAL TCI UNIT 2S PETROL 85112090

G5320470 PIVOT PIN FRONT KIT 87060031

G5320480 MAIN JET UCAL 84099191

G5320500 STEERING CONE KIT TOP (Modified) 87141090

G5320510 STEERING CONE KIT BOT 87141090

G5320520 REAR TRAILING ARM KIT ASSY R 87060031

G5320530 REAR TRAILING ARM KIT ASSY L 87060031

G5320570 Float, fuel warning switch (NRB) 87060031

G5320610 Locating Pin 87060031

G5320620 MTG BRACKET WIPER MOTOR 85119000

G5320630 YOKE ASSY WIPER MOTOR 85129000

G5320640 ARMATURE WIPER MOTOR 85119000

G5320650 CARBON BRUSH WIPER MOTOR 85129000

G5320660 CLOSING RING WHEEL RIM(OBJ LINK G2111090 87141090



G5320670 PLATE COMP WHEEL RIM(OBJ LINK 9G2111090) 84099191

G5320680 BRKT CLUTCH CABLE INNER 87089900

G5320690 JET NEEDLE PETROL 84099191

G5320710 CHOKE VALVE ASSY 84099191

G5320780 KIT FUEL TANK 8 LIT. 84099191

G5320800 DIGITAL CDI UNIT 85112090

G5320810 Wiring Harnes, Front CNG Old 85443000

G5320820 Wiring Harness, Rear CNG Old 85443000

G5320870 KIT CLUTCH MINOR 84099191

G5320880 TARTER MOTOR KIT 87141090

G5320900 CAP POWER ADJUSTER(V) 87089900

G5320910 KIT POWER VALVE ASSY(V) 87089900

G5320920 KIT IDLE VALVE ASSY(V) 87089900

G5320930 FLOW CONTROL BODY(V) 87089900

G5320940 NUT IDLE ADJUSTER(V) 87089900

G5320950 KIT FILTER FIRST REDUCER(V) 87089900

G5320960 NUT POWER ADJUSTER(V) 87089900

G5320970 FILTER FIRST REDUCER 87089900

G5320980 RETAINER SPRING(V) 73202000

G5320990 SCREW FLOW ADJUSTER(V) 87089900

G5321000 SPRING SECOND REDUCER(V) 73202000

G5321020 Weight Kit Assy Ph.2.2 85119000

G5321030 Shaft Gear weight cover assy 85119000

G5321040 PISTON RING SET CHROME 61.00 STD 84099113

G5321050 PISTON RING SET CHROME 61.00 1ST O/S 84099113

G5321060 PISTON RING SET CHROME 61.00 2ND O/S 84099113

G5321070 SET PLATE CLUTCH 84099191

G5321090 KIT MAJOR GASKET  ENGINE 68129922

G5321100 KIT MINOR GASKET 68129922

G5321110 CARBURETTOR KIT CNG 84099191

G5321120 CARBURETTOR KIT PETROL 84099191

G5321130 KIT PARKING BRAKE 87149400

G5321140 O-RING 15.00  1.50(V) 87089900

G5321150 O-RING 17.00  2.00(V) 87089900

G5321160 O-RING 7.00  1.00(V) 87089900

G5321170 O-RING 5.50  1.00(V) 87089900

G5321180 RETAINER FIRST REDUCER(V) 87089900

G5321200 Kit Cable Inner Gear Shift (with pinch b 87089900

G5321210 KIT CLUTCH CABLE 84099191

G5321220 KIT CONNECTING ROD 2 84831091

G5321230 KIT FUEL TANK 84099191

G5321240 KIT ENGINE OILSEAL-2S 84842000

G5321250 KIT MAJOR GASKET  ENGINE 68129922

G5321260 KIT EXHAUST GASKET 2 84099191

G5321260  Muffler Assy Gasket Kit 2S 84099191

G5321270 PAD(V) 87089900

G5321280 SPRING(V) 73202000

G5321290 RETAINER SPRING(V) 73202000

G5321300 SCREW LPG 4S(V) 87089900

G5321310 KIT CRANKCASE COMP L 84099191



G5321320 KIT CRANKCASE COMP R 84099191

G5321350 KIT MUDGUARD 84099191

G5321410 BOX 3W VEHICLE PARTS 87141090

G5321420 SPEEDO CABLE INNER(New 1016mm) 87089900

G5321450 Cord set Resistor (V) 87089900

G5321480 CARBON BRUSH ASSY 87149400

G5321490 SPRING STUD 73202000

G5321500 KIT WHEEL CAP ASSY 87089900

G7030020 COVER CLUTCH MC 84099191

G7030040 GASKET CLUTCH COVER 48239030

G7030060 GEAR CASE L MC 87084000

G7030080 GASKET GEARCASE 48239030

G7030100 GEAR CASE R MC 87084000

G7030120 COVER DIFFERENTIAL MC 84099191

G7030140 GASKET COVER DIFFERENTIAL 48239030

G7030170 ADAPTOR GEAR BOX 87142090

G7040030 TUBE INLET 40169390

G7040040 TUBE INLET 2 40169390

G7040070 TUBE OUTLET 40091100

G7040090 TUBE INLET 3 40169390

G7040110 HOSE CLIP 59  9 40091100

G7040120 HOSE CLIP 550  90 40091100

G7040130 HOSE CRANKCASE BREATHER 40091100

G7040140 TUBE OUTLET 40091100

G7050060 CATALYTIC CONVERTOR COMP 87141090

G7050150 SPACER CAT 87141090

G7050260 BRACKET MUFFLER EX-SIDE 87060031

G7050280 CATALYTIC CONVERTOR COMP 1 87141090

G7070010 GEAR ASSY PRIMARY DRIVEN 84834000

G7070020 CENTER ASSY MANUAL 84099191

G7070030 HUB CLUTCH 87142090

G7070069 PLATE PRIMARY DRIVEN GEAR 73182200

G7070080 BRKT CLUTCH CABLE 87141090

G7080110 GEAR PRIMARY DRIVE 84834000

G7080140 GEAR 3RD DRIVE 87084000

G7080150 GEAR 3RD DRIVEN 87084000

G7080160 GEAR 4TH DRIVE 87084000

G7080170 GEAR 4TH DRIVEN 87084000

G7080189 INPUT SHAFT ENGINE 84099191

G7080190 SHAFT REVERSE 84834000

G7080210 COUNTER SHAFT ASSY 84834000

G7080220 DRIVE SHAFT ASSY 84834000

G7080230 GEAR BOX ASSY 87084000

G7080240 FORK GEARSHIFT LOWER 84099191

G7090040 TRAILING ARM REAR R 87060031

G7090050 TRAILING ARM REAR L 87060031

G7110030 WHEEL RIM ASSY 87087000

G71200103D CHASSIS ASSY PAINTED RIK BLACK 87082900

G71200105R CHASSIS ASSY PAINTED G YELLOW 87060031

G7120010M CHASSIS ASSY PAINTED NEP BLUE 87082900



G7120280 BRKT AIR FILTER 84219900

G7120310 STRAP ASSY 87060031

G7120330 CUSHION 1 40169390

G7120349 CROSS MEM COMP,CABIN SUPPORT REAR 87060031

G7120430 DAMPER ENGINE MTG 39239090

G7120580 CROSS MEMBER ENGINE MTG ASSY FR 87060031

G7120840 BRKT ENGINE MTG COMP L 87060031

G7120880 BRKT ENGINE MTG COMP 1 87060031

G7120890 BRKT RESILIENT MTG COMP 87060031

G7121060 RESILIENT MTG BOT 87060031

G7121070 RESILIENT MTG TOP 87060031

G7121090 BUSH 2 87141090

G7121220 PACKING BATTERY 40169390

G7121230 INSULATOR PAD  2 (03 HOLE) 87060031

G7121240 INSULATOR PAD  3 (02 HOLE) 87060031

G7121250 INSULATOR PAD  4 (06 HOLE) 87060031

G7121260 BUSH 3 87141090

G7121279 CHASSIS ASSY DIESEL 87082900

G7140030 FUEL TANK ASSY 87082900

G7140160 CAP FUEL TANK 83012000

G7140290 FUEL TANK ASSY WITH CAP-PLASTIC 87042190

G7140330 Fuel Tank Cap (Diesel)-Plastic 87060031

G7150020 PULLEY THROTTLE 87089900

G7150050 BRACKET CABLE GUIDE 87089400

G7160020 TELL TALE LAMP CLUSTER 85122010

G7160030 FUEL SENDER ASSY 90261020

G7160050 FUEL GAUGE 85118000

G7160060 SWITCH ASSY L 85365020

G7160110 WIRING HARNESS  FRONT 85443000

G7160120 CORD SET BATTERY 85443000

G7160140 WIRING HARNESS  REAR 85443000

G7160150 EARTH CABLE 1 85443000

G7160160 EARTH CABLE REAR 85443000

G7160210 CORD SET TANK UNIT 85443000

G7160220 CORD SET SWITCH 85443000

G7160230 WIRING HARNESS FR DIESEL 85443000

G7160240 WIRING HARNESS RR DIESEL 85443000

G7160250 CORD SET BATTERY 85443000

G7170010 CABLE ASSY CLUTCH 87089900

G7170020 CABLE THROTTLE  ASSY 87089900

G7170030 CABLE ASSY WHITE GEARSHIFT ASSY 87089900

G7170040 CABLE ASSY BLACK GEAR SHIFT ASSY 87089900

G7170050 CABLE ASSY ENGINE CUT OFF 87089900

G7170060 CABLE ASSY DECOMP LEVER 87089900

G7170080 CABLE GUIDE 73201011

G7180010 ENGINE ASSY 435  ES 4 SP  DIESEL 84099191

G7180040 BRKT DECOMPRESSION SWITCH MTG 87060031

G7180050 PROTECTOR PLUG (FM) 87089900

G7200100 HEX FL BOLT M8 150 73181500

G7200110 STAR WASHER M8 73182200



G7210010 OWNERS MANUAL DIESEL 49011020

G7210020 TOOL KIT 82060090

G72201303D CABIN ASSY DIESEL RIK BLACK 87060031

G72201305R CABIN ASSY DIESEL G YELLOW 87060031

G7220130M CABIN ASSY DIESEL NEP BLUE 87082900

G7220220 FLANGE INLET 1 87089900

G7220280 SPLASH GUARD L 87089900

G7220290 SPLASH GUARD R 87089900

G7220320 BRKT SIDE PANEL L COMP 87060031

G7220330 BRKT SIDE PANEL R COMP 87060031

G7220340 BRKT REAR MUDFLAP 1 87060031

G7220350 GROMMET 40169390

G7220370 STICKER START STOP 87141090

G7220390 STICKER AIR CLEANER 39199090

G7220400 TAPESET PANEL 87141090

G7220410 STICKER INFO 87141090

G7220430 PACKING CHASSIS CABIN 40169390

G7220440 PACKING SEAT BASE 40169390

G7230020 DASH BOARD (Diesel) 87089900

G7320010 CABLE INNER THROTTLE 87089900

G7320020 CABLE INNER DECOMP & STOP 87089900

G7320030 PINCH BOLT ASSY 87089900

G7320040 CABLE INNER CLUTCH 87089900

G7320050 INNER CABLE 87089900

G7320060 3W Parts Catalogue - Diesel 49111020

G7320080 Rr. Trailing Arm Kit Assy L-DS 87060031

G7320090 Rr. Trailing Arm Kit Assy R-DS 87060031

K041080 PIPE INTAKE MACHINED 84099191

K130190 STOPPER SEAT 87141090

K140460 FILTER FUEL OUTLET 87141090

K140540 LINK FUEL TAP 87141090

K140820 HOSE CLIP 87141090

K200050 PIN 87141090

K200060 CIRCLIP 42x1.75 N IS:3075 INT 73182910

K200160 HEX NUT M10 8 ZNG 73181600

K200240 CRR PAN HD TAP SCR ST3.5x13 ZNB 73181500

K200300 RR PAN HD TAP SCR ST3.5x16 ZNK TSDS0209 73181500

K200320 SCREW SELF TAPPING 4.2x16 ZNK TSDS0209 73181500

K200410 M 14 X 1.5 U - NUT 73181600

K200890 HEX NUT M10x1.5 ZNB 73181600

K2040090 O-RING 3950  240 -

K3010640 BOLT CHAIN TENSIONER (RC) 73181500

K3040230 HOSE AIR OUTLET 2S ALL 40091100

K3040640 SEAL AIR INJ FILTER 84099191

K3060190 BUSH BENDIX R 87149600

K3060260 THERMAL SENSOR 84099191

K3081400 PLUG OIL FILL 40169990

K3140530 CAP ASSY FUEL TANK 87141090

K3160270 HORN ASSY -

K3160450 BULB,TSL 12V,10W - BAU 15S (AMBER) 85392940



K3160520 Bulb Position Lamp (Parking) 85392940

K3160750 BULB RC LAMP 85392940

K3160990 SOCKET MOBILE CHARGER 85118000

K3200840 RETAINER CLIP NUT M6 87141090

K3200860 CRR PAN HEAD SCREW M6X30 73181500

K320510 PIN FLOAT COVER 84099191

K320680 PLUNGER ASSY 84099199

K320690 PLATE HOSE GUIDE 87141090

K320710 O RING GUIDE HOLDER 40169320

K320780 WASHER AIR SCREW 73182200

K320820 MAIN JET PACKING 84841010

K320910 BEARING BUSH KIT 1 84833000

K320930 FASTENER KIT - III 73181500

K320940 BEARING KIT - IV 84833000

K3320320 NEEDLE ASSY 84099191

K3320340 PILOT JET 84099191

K3320380 E RING JET NEEDLE 73182910

K3320400 SPRING IDLE ADJUSTER 73202000

K3320410 IDLE ADJUSTER 84099191

K3320480 STUD 73181900

K3320490 O RING ADJUSTER 40169320

K3320500 WASHER AIR ADJUSTER 73182200

K3320510 SPRING AIR ADJUSTER 73202000

K3320530 SCREW FLOAT BODY 73181500

K3320540 OVER FLOW & AIR VENT HOSE 40091100

K3321920 TOP COVER SPEEDOMETER STREAK PRS TYP 90292020

K4040200 DRAIN PIPE 40091100

K5050689 4S GASKET EXHAUST NEW LE 84841090

K6040400 HOSE AIR CUT VALVE - WEGO 40091100

K6160150 TURN SIGNAL LAMP FRONT R - WEGO -

KL040110 HOSE GEAR CRANKCASE -

KL200010 OIL SEAL 26 52 6 -

M1010060 GUIDE VALVE 40169990

M1010070 RING VALVE GUIDE SNAP 73201011

M1010090 PIN CYL HEAD COVER KNOCK 87141090

M1010130 PIN PISTON 84099114

M1010180 ADJUSTER ASSY TENSIONER 87141090

M1010200 CHAIN COMP CAMSHAFT DRIVE 73151100

M1010210 SPROCKET CAMSHAFT 32T 87141090

M1010350 GASKET CYL HEAD COVER BOLT 87141090

M1010360 GASKET CYL HEAD NUT 84841090

M1010390 O-RING 29.5x3 40169320

M1010440 CIRCLIP 17x1.0 PISTON PIN 73182910

M1010490 PIN SPROCKET KNOCK 84829130

M1010510 GASKET TENSIONER ADJUSTER 48239030

M1010540 PLUG ROCKER SHAFT 84099191

M1010570 SPRING VALVE INNER 73202000

M1010580 SPRING VALVE OUTER 73202000

M1010590 RETAINER VALVE SPRING 84099191

M1010610 SEAT VALVE SPRING 84099191



M1010660 GASKET CYLINDER 68129922

M1030160 DOWEL PIN OILPUMP DRIVE GEAR 84829130

M1040140 CLAMP INTAKE PIPE 87141090

M1040220 DIAPHRAGM 87141090

M1040490 SPRING IDLING SCREW 73202000

M1040630 CLAMP OUTLET PIPE 87141090

M1050310 GASKET EXHAUST PIPE 84841010

M1080299 NOZZLE COUNTER SHAFT OIL 84099191

M1080320 GASKET MAGNETO COVER3450 84841010

M1080370 GASKET OIL PIPE UNION 84841090

M1080420 GASKET BREATHER PLUG 84841010

M1080500 WASHER SPROCKET 73182200

M1080510 BOLT CAM CHAIN TENSIONER 73181500

M1080520 WASHER ROCKER SHAFT -

M1080540 FILTER COMP ENGINE OIL 84212300

M1080590 O-RING 13x1.9 40169320

M1080600 O-RING 52.6x2.4 40169320

M1080620 SPRING OIL FILTER CAP 73202000

M1080630 WASHER PRIMARY DRIVE GEAR 87141090

M1080830 BOLT GEAR SHIFT CAM STOPPER 73181500

M1080990 TENSIONER CAM CHAIN 84099191

M1180030 SPARK PLUG UR5DC GLX/MAX4R/JIVE/CVTI 85111000

M1200010 HEX FLANGE BOLT M6x55 73181500

M1200050 DOMED NUT WITH FLANGE M8 73181600

M1200060 PNCHED WASHER 8.5x18x2.3 ZNG 73182200

M1200180 HEX SCREW M6X10.5 P 73181500

M1200320 PUNCHED WASHER 12.5x17x1 ZNG 73182200

M1200380 BALL BEARING 15x32x9 C3 6002 84821030

M1200430 HEX FLANGE BOLT M6x55 73181500

M1200440 HEX FLANGE BOLT M6x75 73181500

M1200450 HEX FLANGE BOLT M6x95 73181500

M1200460 HEX FLANGE BOLT M6x16 73181500

M1200470 HEX FLANGE BOLT M6x30 73181500

M1200480 HEX FLANGE BOLT M8x25 73181500

M1200510 HEX FLANGE BOLT M6x25 73181500

M1200520 HEX FL BOLT M6x16 73181500

M1200530 HEX FLANGE BOLT M6x20 73181500

M1200590 HEX FLANGE BOLT M6x35 73181500

M1200600 HEX FLANGE BOLT M6x45 73181500

M1200610 HEX SCREW M6x20 6.8 ZNG 73181500

M1200640 HEX SCREW M6x16 6.8 ZNG 73181500

M1200660 CRPH SCR M5x16 ZNG 73181500

M1200690 SHIM 6x14x1 OILED 87089900

M1200770 HEX FLANGE NUT M12x1.25 73181600

M1200780 STUD BOLT CYL HEAD 73181500

M1200790 HEX SOC HD CAP SCR M6x16 P 8.8 73181100

M1200820 CRPH SCR M6x25 5.8 ZNG 73181500

M1200840 HEX FLANGE BOLT M8x50 73181500

M1200870 CIRCLIP 12x1.0 N IS:3075 EXT 73182910

M1200890 U NUT M8x1.2 73181600



M1200900 HEX FLANGE NUT M6 73181600

M1200940 HEX SCREW M5x10 8.8 ZNG 73181500

M1200960 WAVE SPRING WASHER M8 ZNG 73182200

M1201000 CRR FLANGED PAN HD TAPPING SCREW ST4x13 73181500

M1310070 TAPPET ADJUSTER 87141090

M7010210 GASKET CYLINDER HEAD 84841090

M7010270 VALVE INTAKE 84099111

M7010280 VALVE EXHAUST 84099111

M7010780 ROCKER ARM ASSY 84099191

M7010810 THRUST WASHER 73182200

M7010830 COVER CYLINDER HEAD - TVS APACHE 84099191

M7010840 C-RING CAMSHAFT 73182910

M7010850 SHAFT ROCKER ARM 84834000

M7010910 PLUG CYLINDER HEAD 87149990

M7010930 DECOMPRESSION ASSY 84099191

M7011110 DAMPER 1 40169990

M7011320 GASKET CYLINDER HEAD RTR 180 84841010

M7011510 ROCKER SHAFT 84099191

M7020340 Piston Ring Top 4S 84099113

M7020350 RING PISTON 2nd 84099113

M7020360 3 PIECE OIL RING 84099113

M7020370 PIN PISTON 84099114

M7040060 HOSE AIR OUTLET 40091100

M7040229 INSERT AIR INJECTION 87141090

M7051070 GASKET EXH PIPE 84841010

M7070110 SPRING WASHER CLUTCH SHAFT 73182200

M7080320 GEAR 5TH DRIVEN 84834000

M7080890 GEAR 2nd DRIVEN 84834000

M7081840 SPRING GEAR SHIFT SHIFT RETURN 73202000

M7101170 DUST SEAL STEERING UPPER 40169330

M7110090 SCREW SPECIAL M8 73181500

M7160190 HALOGEN BULB 85392940

M7200460 THRUST WASHER 87089900

M7200490 OILSEAL 12x18x4 40169330

M7200500 SPRING DOWEL 73209020

M7200510 BEARING BUSH 12x15x10 84833000

M7200530 BALL BEARING 35x72x17 NORMAL 6207 84821030

M7320400 FUSE 85351010

M7321480 CRANK CASE ASSY RH -APA 150 - OLD -

M7321820 RING PISOTN TOP 1ST O/S 84099191

M7321830 RING PISTON TOP 2ND O/S 84099113

M7321840 RING PISTON 2ND 1ST O/S 84099113

M7321850 RING PISTON 2ND 2ND O/S 84099113

M7321860 3 Piece Oil Ring 1st  O/S 84099113

M7321870 3 Piece Oil Ring 2nd O/S 84099113

M7322020 RING SET STD - RTR 84099113

M9160130 CAPACITOR ASSY -

M9160150 ECU RELAY -

N2010960 WASHER CAM CHAIN TENSIONER 84841090

N2011040 RETAINER  VALVE SPRING 84099191



N2030219 PLUG OIL HOLE 87141090

N2041150 HOSE CLIP NO.1 87141090

N2041160 HOSE CLIP NO.2 87141090

N2041400 ADAPTOR  COMP CARBURETTOR 87141090

N2041480 CLAMP HOSE 87141090

N2041490 Gasket air injection 2S ALL 84841090

N2041670 CUSHION  VALVE MOUNTING 40169390

N2080520 SHAFT SHIFT FORK 84834000

N2080810 O RING 40169320

N2080860 FILTER COMP ENGINE OIL 84212300

N2080920 PIPE BREATHER 87141090

N2081570 SPACER ROLLER GEAR SHIFT FORK PIN 87149600

N2081660 SPRING KICK STARTER 73202000

N2081680 PLUG TDC 73181500

N2081720 OIL SEAL GEAR SHIFT SHAFT 40169330

N2140060 CUSHION FUEL TANK FRONT 87141090

N2200150 BALL BEARING 17x40x12 - 6203 84821030

N2200390 BALL BEARING 6205 VQ 091 84821030

N2200400 BALL BEARING 12x28x8 84821030

N2200450 HEX FL BOLT -M6x50 73181500

N2200470 HEX SOC HD CAP SCR M6x20 P 12.9 73180000

N2200490 FLANGE BOLT M6x20 ZNG 73181500

N2200500 HEX FLANGE BOLT M6x25 ZNG 87141090

N2320250 JET HOLDER 84099191

N2320270 JET NEEDLE 84099191

N2320310 SCREW DRAIN 73181500

N2320330 SPRING JET NEEDLE 73202000

N2320340 E-RING JET NEEDLE 73182910

N2320420 O-RING 40169320

N2320450 WASHER (TS) 73182200

N2320460 O-RING, TS 40169320

N2320510 PIN, FLOAT 84099191

N2320520 FLOAT ASSY 84099191

N2320570 O-RING, MIXING BODY 40169320

N2320590 SPRING, STARTER 73202000

N2320610 HOLDER JET NEEDLE WEGO (  Au - 2011 ) 84099191

N2320630 WASHER JET NEEDLE 73182200

N3010860 CAMCHAIN 73151900

N3011280 SPRING VALVE INNER -

N3011600 GASKET TENSIONER ADJUSTOR 68129922

N3040360 DRAIN PIPE (POST FILTER) 40091100

N3040370 CLAMP DRAIN PIPE (PRE FILTER) 87149100

N3100220 GUIDE CABLE 40169990

N3100230 CLIP 73182910

N3140120 GASKET OIL LEVEL PLUG 48239030

N3160210 BULB 12V-10W 85392940

N3160250 SWITCH ASSY STOP LAMP 85365020

N3160340 CLAMP WIRING HARNESS BIG SIZE 87141090

N3160520 BULB RC LAMP 85392940

N3160610 BULB (CAPLESS - SPEEDOMETER) 85392940



N3200070 PUNCHED WASHER 14.5x22x0.8 ZNB 73182200

N3200120 PUNCHED WASHER 6.5x13x1.0 ZNG 73182200

N3200160 HEX NUT M8 73181600

N3200210 PUNCHED WASHER 8.2x25.0x2 ZNK 73182200

N3200220 HEX FL BOLT M6x16 ZNG 73181500

N3200250 HEX SCREW M6X10-8.8 73181500

N3200340 CRR FLANGED PAN HD TAP SCREW ST4.2x13 73181500

N3200360 CSK SCREW  M6X22 (6.6 GRADE) 73181500

N3202170 REC CSK HEAD SCREW -

N3210750 FIRST AID KIT 30065000

N4011100 VALVE STEM OIL SEAL 40169330

N4040040 CARBURETTOR ASSY 84099191

N41400204DF FUELTANK+TSET BLACK REF N90 FLAME 87141090

N4160180 THROTTLE POTENTIOMETER -

N4200130 HOSE CLAMP NP.090 87141090

N4221130 PAD CUSHION 20 * 20 87141090

N4320570 FLOAT NP.090 84099199

N5070110 SPRING DISC 73182200

N5080240 SPRING KICKSTARTER RATCHET 73202000

N5080280 FORK GEAR SHIFT LOW SPEED 84099191

N5101939 SUB SPRING FRONT FORK 87149100

N5110900 SPACER FRONT WHEEL 87141090

N5200160 HEX FLANGE BOLT M6X45 73181500

N5200180 HEX SOC HD CAP SCREW M8x30 87141090

N5200350 HEX FL BOLT M5X20 73181500

N5200480 PUNCHED WASHER 6.5x20x1.6 black 73182200

N5200500 HEX SCREW M6x25 73181500

N5200700 BALL BEARING 17*35*10 C3H 6003 84821030

N5320220 JET NEEDLE 84099191

N5320230 AIR VENT HOSE 40091100

N5320300 HOSE DRAIN 84099199

N5320340 SCREW ASSY(CHOKE LEVER) 73181500

N5320400 CLIP (HOSE) 87141090

N7060120 TEMPERATURE SENSOR ENGINE -

N8010260 O RING, CAP INSPECTION HOLE 40169320

N8040340 O-RING AIR INJECTION 40169320

N8040350 HOSE CLIP AIR INJECTION 87141090

N8040370 HOSE CLIP VACUUM 73201011

N8110710 SPLIT PIN 87141090

N8122300 CUSHION COVER FRAME FRONT 87141090

N81402103M FUELTANK+TSET POLYESTER.BLUE BASIC STAR 87141090

N81402106GA FUELTANK+TSET FL. RED- BASIC STAR  N40 87141090

N8200080 CRR PAN HEAD SCREW M5x10 73181500

N8200750 BALL BEARING 25  52  15  1 84821030

N8320130 CYLINDER BLOCK & PISTON KIT STAR 84099191

N8325070 CYL BLOCK & PISTON KIT 54.50  CHROME PLA 84099191

N9040300 HOSE AIR CUT VALVE 40091100

N9041060 SEC AIR INJECTION VALVE 87141090

N9041080 HOSE AIR INLET 40091100

N9041670 CLEANER SAI UP.131 84099191



N9042020 SEC AIR INJECTION VALVE 87141090

N9042150 O-RING AIR INJECTION 40169990

N9042160 HOSE CLIP 190  120 87141090

N9053170 GASKET MUFFLER RTR 180 84841090

N9060160 DIGITAL CDI -GLX ES 85113020

N9060280 SUPPRESSOR CAP 85113020

N9060670 REGULATOR CUM RECTIFIER 85118000

N9080440 STOPPER STARTER GEAR 87141090

N9111340 DISC PLATE 200 MM REAR 87149400

N9111870 SPRING BRAKE RETURN 87141090

N9112180 CLAMP SPEED SENSOR 87141090

N9121700 CUSHION RC LAMP 40169990

N9122690 CLAMP BATTERY 9 AH 87141090

N9141000 CUSHION COVER FUEL TANK 40169390

N9141430 CANISTER COMP 87141090

N9141630 PURGE VALVE 84099191

N9141640 ROLL OVER VALVE 87141090

N9141650 HOSE AIR INLET 39239090

N9141990 BOOT ROLL OVER VALVE 39239090

N9150440 LEVER ASSY CLUTCH  ES - APACHE 87141090

N9160920 STARTER RELAY - APACHE 85364100

N9161260 RELAY PASS BY ASSY 87141090

N9161700 FUEL SENDER ASSY RTR 160 85118000

N9161800 WIRING HARNESS - RTR ABS 85443000

N9161840 STARTER RELAY - RTR ABS 85364100

N9161940 SWITCHASSYR (APACHE REF) 85365020

N9162470 STARTER RELAY -

N9170230 THROTTLE CABLE ASSY APACHE 160&180 87141090

N9170240 CHOKE CABLE ASSY APACHE 160/180/EFI 87141090

N9170250 CLUTCH CABLE APACHE 160/180/EFI 84099191

N9214130 TAPESET ALLOY WHEEL REAR 87141090

N9215690 TAPESET WHEEL - WHITE 87141090

N9221450 MIRROR ASSLY LH - RTR 70091010

N9221460 MIRROR ASSLY RH -RTR 70091010

N9222060 DIGITAL SPEEDOMETER ASSY. RTR 180 90292020

N9323980 KIT VALVE GUIDE -APA ALL,FIERO ALL, WEGO 84099111

N9324040 FUSE 20 A BLADE 85351020

P100480 HOSE CLIP - GAS / DIESEL 87141090

P1040220 BOOT SAI FILTER 40169990

P1200040 CRPH SCR M6x16 6.8 ZNG 73181500

P1200050 WAVE SPRING WASHER 6.5 73182200

P1200060 HEX NUT M6 ZNG (TSDS-0304) 73181600

P1200070 Hex Screw M6X16 8.8 Zng 73181500

P1200100 PLAIN WASHER 6.4X18X1.5 ZNG (TSDS-0003) 73182200

P1200120 PUNCHED WASHER A6.6 ZNG (TSDS-0003) 73182200

P1200140 PUNCHED WASHER A5.5 ZNG (TSDS-0003) 73182200

P1200150 WAVE SPRING WASHERM5 73182200

P1200170 HEX SCREW M10x25 8.8 ZNG (TSDS-0204) 87141090

P1200180 PUNCHED WASHER A11 ZNG (TSDS-0003) 73182200

P1200240 HEX NUT M10 8 ZNG 73181600



P150330 GRIP LH 87141090

P200100 HEX BOLT M8X1.25X110 8.8 ZNC (TSDS-0101) 73181500

P200150 CIRCLIP 11x1.0 N IS:3075 EXT (TSDS-0411) 73182910

P200210 CSK HD SCREW WITH HEX SOCKET M6x25-IS:67 73181100

P200270 Screw For Lamp Mounting 85129000

P320320 FLOAT 84099191

R1010810 BOLT CAMCHAIN TENSIONER 8714

R1011000 ARM COMP VALVE ROCKER 84099191

R1011010 CAP INSPECTION HOLE 84099191

R1040430 O-RING PIPE INTAKE 40169320

R1040460 CLAMP BREATHER HOSE 87141090

R1040780 DRAIN PIPE (PRE FILTER) 40169990

R1040960 PLUG COMP SAI 87141090

R1060070 REGULATOR DC 85118000

R1060120 BATTERY 12C MF 85071000

R1060200 SEAL HT CORD 85443000

R1080160 SPRING GEARSHIFT CAMLOCK ARM 73202000

R1080950 PIPE BREATHER 87141090

R1140340 HOSE CLIP DIA 10MM 87141090

R1140350 HOSE CLIP DIA 7MM 87141090

R1140410 FUEL FILTER 84219900

R1140460 CUP WASHER M6 87141090

R1200030 BALL BEARING 17X35X10C3 6003Z 84821030

R1200180 HEX FL BOLT M6x60[CRCASE L&R] 73181500

R1200310 HEX FLANGE SCREW M8x20 73181500

R1200380 HEX FLANGE BOLT M5X14 73181500

R1200500 HEX FL  BOLT M6 X 10 73181500

R1320400 Pilot Jetl 84099191

R1320410 MAIN JET 84099191

R1321530 RING ( Shim ) 84099191

R1321580 PILOT JET 84099199

R1321590 Main Jet 84099191

R1321610 NEEDLE JET 84099199

R1321670 CAP ( Mixing Cap Assy ) 87141090

R2010770 THERMOSTAT NP.054 84099191

R2040140 BREATHER HOSE PCV 40091100

R2040400 HOSE CLIP NP.054 87141090

R2160100 RELAY STARTER MOTOR 85364100

R2160170 STARTER RELAY SUB ASSY 85364100

R3160090 BOOT STARTER RELAY 40169390

R4060090 THERMAL SENSOR 87141090

S1010240 SCREW  TAPPET ADJUSTING 84099990

S1010250 NUT TAPPET ADJUSTING 73181600

S1010320 COTTER VALVE 84099990

S1011290 SEALING WASHER 84841090

S1101250 HEX BOLT M8*35  6.8ZNB 73181500

S1111170 SHIM SPEEDO DRIVE 73181500

S1125320 CLAMP OIL HOSE No.2 87141090

S1160150 BULB HEADLAMP 85392940

S1200120 BALL BEARING 17x35x10 C3 6003 84821011



S1200160 BALL BEARING 35x72x17 C3 6207 84821030

S1200270 TUBULAR DOWEL 84099191

S1200740 NEEDLE ROLLER BEARING 12x16x10 84824000

S1200840 HOSE CLIP DIA 45 84099191

S1200860 O-RING 40169320

S1200900 Plug Comp Oil Drain (Magnetic) 87141090

S1200920 HOSE CLIP (TSDS-0423) 87141090

S1201050 DISC SPRING 73182200

SK-8694 PHILLIPS HEAD SCREW -

SK-8832 RETAINER PLATE-FWE COVER -

U6080430 SPRING NEUTRAL SWITCH 73202000

U6080440 SWITCH CONTACT GEAR POSITION 87149990
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